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FCC TEST REPORT

According to

FCC Rules and Regulations

Part 15 Subpart E

Applicant . Amped Wireless
Address 13089 Peyton Dr. #C307, Chino Hills CA 91709
: High Power Wireless-N 600mW Gigabit Dual Band
Equipment .
Access Point
Model No. : AP20000G

Trade Name : Amped Wireless

FCCID . ZTT-AP20000G

The test result refers exclusively to the test presented test model / sample.,

The test result does not include DFS test for 5250 ~ 5350 MHz.

Without written approval of Cerpass Technology Corp., the test report shall not be
reproduced except in full.

The EUT is also considered as a kind of computer peripheral, because the connection to
computer is necessary for typical use. It has been verified to comply with the requirements
of FCC Part 15, Subpart B, Class B (DoC). The test report has been issued separately.
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History of this test report
H ORIGINAL.
1 Additional attachment as following record:
Attachment No. | Issue Date Description
o
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CERTIFICATE OF COMPLIANCE
According to
FCC Rules and Regulations
Part 15 Subpart E
Applicant . Amped Wireless
Address . 13089 Peyton Dr. #C307, Chino Hills CA 91709
. High Power Wireless-N 600mW Gigabit Dual Band
Equipment .
Access Point
Model No. : AP20000G
FCC ID . ZTT-AP20000G
| HEREBY CERTIFY THAT :
The measurements shown in this test report were made in accordance with the procedures
given in ANSI C63.4 The equipment was passed the test performed according to FCC
Rules and Regulations Part 15 Subpart E (2011), and KDB789033.
The test was carried out on Jun. 21, 2012 at Cerpass Technology Corp.
Approved by: Tested by:
. El'j A~ L/'I-.-'"k
Hill Chen Ben Lu
EMC/RF B.U. Assistant Manager Engineer
°
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1. Report of Measurements and Examinations

1.1. List of Measurements and Examinations
For Frequency 5.15GHz ~ 5.25GHZ

Applied Standard : FCC Part 15, Subpart E (Section 15.407)
FCC Rule . Description of Test Result
15.407(b)(5) . Conducted Emission Pass
15.407(b/1/2/3)(b)(5) |. Radiated Emission Pass
15.407(a/1/2/3) . Peak Transmit Power Pass
15.407(a)(6) . Peak Power Excursion Pass
15.407(a/1/2/3) . Peak Power Spectral Density Pass
15.407(g) . Frequency Stability Pass
o
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Report No.: TEFE1206135-A

2. Test Configuration of Equipment under Test

2.1.

2.2.

Feature of EQuipment under Test

Wireless Standard: 802.11a/b/g/n
Frequency Band: 2.4GHz, 5.0GHz
Wireless Speed: 2.4GHz: 300Mbps (Tx/Rx)
5.0GHz: 300Mbps (Tx/Rx)

Amplifier: Dual 2.4GHz 600mW Amplifiers

Dual 5.0GHz Amplifiers

Dual Low Noise Amplifier
Wireless Sensitivity: -94dBm
Wireless Output Power: Up to 29dBm
Wireless Security: WEP, WPA, WPA2, WPA Mixed, WPS
Processor Clock Speed: 620MHz
Wireless Coverage Control: 15% - 100% Output Power
Data Rate:

2.4GHz: 802.11b: 11Mbps, 802.11g: 54Mbps, 802.11n HT20: 130Mbps, 802.11n HT40: 270Mbps
5.0GHz: 802.11a: 54Mbps, 802.11an HT20: 130Mbps, 802.11an HT40: 270Mbps

Antenna:
-2 x Detachable High Gain
Dual Band 2dBi (for 2.4GHz), 4dBi (for 5GHz) Antennas
-2 X Reverse SMA Connector
Ports:
-4 x RJ45 10/100/1000 LAN ports
-1 x RJ45 10/100/1000 WAN ports
-USB 2.0 Port for Storage Devices
Mounting: Wall, Stand or Desktop
Warranty: 1 Year

Carrier Frequency of Channels
802.114a, 802.11an HT20 (5150 ~ 5250MHz)

Channel Frequency(MHz) Channel Frequency(MHz)
36 5180 48 5240
40 5200
44 5220
802.11 an HT40 (5190 ~ 5230MHz)
Channel Frequency(MHz) Channel Frequency(MHz)
38 5190 46 5230
42 5210
Cerpass Technology Corp. Issued date Aug. 22, 2012
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2.3. Test Mode and Test Software

a. During testing, the interface cables and equipment positions were varied according
to ANSI C63.4.
b. The complete test system included Notebook, Mouse and EUT for RF test.
c. An executive “MD TOOL” under XP was executed to keep transmitting and receiving data via
Wireless.
d. The following test modes were performed for test:
e 802.11a/an, HT20: CH 36: 5180MHz, CH 44: 5220MHz, CH 48: 5240MHz
¢ 802.11an, HT40: CH 38: 5190MHz, CH42: 5120MHz, CH 46: 5230MHz
* Power output of data rate:

802.11a 802.11an HT20 802.11an HT40
Data Power Data Power Data Power
Rate output Rate output Rate output
(Mbps) (dBm) (Mbps) (dBm) (Mbps) (dBm)
54 7.95 130/15 7.88 270/15 8.85
48 7.90 117/14 7.83 243/14 8.78
36 7.85 104/13 7.80 216/13 8.79
24 7.86 78/12 7.77 162/12 8.83
18 7.88 52/11 7.76 108/11 8.82
12 7.89 39/10 7.75 81/10 8.81
9 7.88 26/9 7.77 54/9 8.79
6 7.90 13/8 7.79 27/8 8.75
65/7 7.83 135/7 8.80
58.5/6 7.82 121.5/6 8.80
--- --- 52/5 7.80 108/5 8.77
--- --- 39/4 7.79 81/4 8.75
26/3 7.78 54/3 8.76
19.5/2 7.80 40.5/2 8.78
--- --- 13/1 7.85 27/1 8.76
6.5/0 7.85 13.5/0 8.79

2.4. Description of Test System

Device Manufacturer | Model No. Description
Notebook ASUS A8J Power Cable, Unshielding 1.8m
Mouse Logitech OF-2854 USB Cable, Shielding 1.85m
O
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CERPASS TECHNOLOGY CORP.

2.5. General Information of Test

2.6. Measurement Uncertainty

Test Site :

Cerpass Technology Corp.
2F-11, No. 3, Yuan Qu St., (Nankang Software Park), Taipei,
Taiwan 115, R.O.C.

Test Site Location
(OATS2-SD) :

No0.68-1, Shihbachongsi, Shihding Township,
Taipei City 223, Taiwan, R.O.C.

FCC Registration Number :

TW1049, TW1061, 488071, 390316

IC Registration Number :

4934B-1, 4934D-1

VCCI Registration Number :

T-1173 for Telecommunication Test
C-4139 for Conducted emission test
R-3428 for Radiated emission test

G-97 for radiated disturbance above 1GHz

Frequency Range

Investigated:

AC Power Conducted Emission : from 150kHz to 30 MHz
Radiated and conducted Emission: from 30 MHz to 40 GHz

Test Distance:

The test distance of radiated emission from antenna to EUT is 3

M.

Laboratory Accreditation

@5

1439

Measurement Item Uncertainty
Radiated emission +4.11dB
Peak Output Power(conducted) | £1.38dB
Peak Output Power(Radiated) +1.70dB
Power Spectral Density +1.39dB
Radiated emission(3m) +4.11dB
Radiated emission(10m) +3.89dB

Report No.: TEFE1206135-A

Cerpass Technology Corp. Issued date Aug. 22, 2012
Tel:886-2-2655-8100 Fax:886-2-2655-8200 Page No. 9 of 102
FCC ID ZTT-AP20000G



O,
“%#" CERPASS TECHNOLOGY CORP. Report No.: TEFE1206135-A

3. Antenna Requirements

3.1. Standard Applicable

For intentional device, according to FCC 47 CFR Section 15.203, an intentional radiator shall be
designed to ensure that no antenna other than that furnished by the responsible party shall be

used with the device.

And according to FCC 47 CFR Section 15.407 (a), if transmitting antennas of directional gain
greater than 6dBi are used, the power shall be reduced by the amount in dB that the directional

gain of the antenna exceeds 6dBi.

3.2. Antenna Construction and Directional Gain

802.11a, an:

ANT R, ANT L

Antenna Type: Dipole Antenna
Antenna Gain: 4 dBi

Note: Directional gain = GANT+10 log(N) dBi=4+10log(2)=7.01(dBi)

Cerpass Technology Corp. Issued date  : Aug. 22,2012
Tel:886-2-2655-8100 Fax:886-2-2655-8200 Page No. : 10 of 102
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4. Test of Conducted Emission

Conducted Emissions were measured from 150 kHz to 30 MHz with a bandwidth of 9 KHz on the
120 VAC power and return leads of the EUT according to the methods defined in ANSI C63.4-2003
Section 3.1. The EUT was placed on a honmetallic stand in a shielded room 0.8 meters above the
ground plane as shown in section 1.3.1. The interface cables and equipment positioning were
varied within limits of reasonable applications to determine the position produced maximum

conducted emissions.

4.1. Test Procedures

a. The EUT was placed 0.4 meter from the conducting wall of the shielding room was kept at

least 80 centimeters from any other grounded conducting surface.

-~ 0 o o0 T

> @

All the support units are connecting to the other LISN.

The frequency range from 150 kHz to 30 MHz was searched.

4.2. Typical Test Setup Layout of Conducted Emission

The LISN provides 50 ohm coupling impedance for the measuring instrument.
The FCC states that a 50 ohm, 50 micro-Henry LISN should be used.
Both sides of AC line were checked for maximum conducted interference.

Connect EUT to the power mains through a line impedance stabilization network (LISN).

Set the test-receiver system to Peak Detect Function and Specified Bandwidth with Maximum
Hold Mode.
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4.3. Conducted Emission Requirement
Conducted Emissions were measured from 150 kHz to 30 MHz with a bandwidth of 9 KHz on
the 120 VAC power and return leads of the EUT according to the methods defined in ANSI
C63.4-2003 Section 3.1. The EUT was placed on a nonmetallic stand in a shielded room 0.8
meters above the ground plane as shown in section 2.2. The interface cables and equipment
positioning were varied within limits of reasonable applications to determine the position
produced maximum conducted emissions.
Frequency Quasi Peak Average
(MHz) (dB p V) (dB p V)
0.15-0.5 66-56* 56-46*
05-5.0 56 46
5.0-30.0 60 50
*Decreases with the logarithm of the frequency.
4.4. Measurement Equipment
Instrument/Ancillary | Model No. | Manufacturer | Serial No. Callljb;?etlon Valid Date.
EMI Receiver R&S ESCI 100443 2012/01/12 | 2013/01/11
LISN Schwarzbeck | NSLK 8127 | 8127-516 | 2012/03/08 | 2013/03/07
LISN Schwarzbeck | NSLK 8127 | 8127-568 | 2011/08/24 | 2012/08/23
o
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45. Test Result and Data

Power : | From System Pol/Phase | LINE
Test Mode 1 1 | 802.11a, CH36 Temperature 1| 24 °C
Test Date : | Jun. 22, 2012 Humidity 1| 58 %
1000  dBu¥Y

\ Class B Conduction[QP]
[

50

0.0

0150 05 [MHz]) Ll 30.000
o | reawerer | o aases | o | ooy | oo
1 0.1580 0.05 40.91 40 .96 Gh56 |[-24.601 QF F
2 0.1580 0.05 23.43 2348 .56 | -32.08| AVG F
3 0.2660 0.05 42 61 42 66 61.24 |[-18.58| QF F
4 0.2660 0.05 3411 3416 124 | 17.08) AVG F
5 1.6340 0.07 23.69 23.76 HG.00 | -32.24( QF F
[ 1.6340 0.07 14.51 1458 46.00 |[-31.42) AVG F
T 4 6900 0.10 38.09 38.19 56.00 | -17.81 QF F
g8 4 6900 0.10 26.56 26 .66 46.00 |[-19.34) AVG F
g 6.8100 013 38.66 38.79 G60.00 [-21.21 QF F
10 6.8100 013 30.40 30.53 50.00 | -1947 AVG F
11 89940 0.16 4012 40.28 60.00 |[-19.72| QF F
12 89940 0.16 33.28 33.44 50.00 | -16.58 AVG F

Note: Level = Reading + Factor
Margin = Level — Limit

Cerpass Technology Corp. Issued date  : Aug. 22,2012
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Power .| From System Pol/Phase ;| NEUTRAL
Test Mode 1 | 802.11a, CH36 Temperature 11 24 °C
Test Date *| Jun. 22, 2012 Humidity 1| 58 %
1000 dBu¥

\ Clasz B Conduction[QP]
|

50

0.0

0150 05 [MHz) 5 30.000
o[ Frameray | Factr Treaioa | o | oy [/ oo e
1 0.2660 0.07 45.19 45 26 61.24 |-15.98|] QF F
2 0.2660 0.07 41.48 41.55 51.24 -9.69 | AVG F
3 4 0460 010 3911 3921 600 |-16.79 QP F
4 4 0460 010 29.64 2074 46.00 | -16.26] AVG F
h 4 2780 010 3953 39.63 .00 | -16.37| QP F
G 4 2780 010 2912 29.22 46.00 | 1678 AVG F
T 4 6540 0.11 40.60 40.71 600 | -15.29 QF F
8 4 6540 0.1 30.39 30.50 46.00 | -15.50] AVG F
9 4 7500 0.11 40.14 40.25 600 | -15.75] QF F
10 4 7500 011 30.07 a0.18 46.00 | -15.82 AVG F
11 5.1380 012 40.10 40.22 G000 | -19.78|] QF F
12 5.1380 012 30.21 30.33 000 | -19.687 AVG F
13 8.6420 0.16 42 41 42 57 G000 | -17.43) QF F
14 8.6420 016 34 .27 3443 000 | -15.567 AVG F

Note: Level = Reading + Factor
Margin = Level — Limit

Cerpass Technology Corp. Issued date  : Aug. 22,2012
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Power : | From System Pol/Phase : | LINE

Test Mode 2 : | 802.11an HT20, CH36 Temperature 1] 24°C

Test Date : | Jun. 22, 2012 Humidity : | 58 %

1000  dBu¥Y

\ Class B Conduction(QP]
|

50

0.0

0.150 0.5 (MHz) 5 20.000
vo. [ egmerar | Factr [reaiod | o [ ooy [y oo
1 0.1580 0.05 40.78 40.83 G556 |-2473| QP P
2 0.1580 0.05 23.42 2347 hheE [ -32.09 AVG F
3 0.2660 0.05 42 57 4262 61.24 |-1862 QP P
4 0.2660 0.05 34 .22 3427 124 [ -16.97 AVG F
5 1.62340 0.07 23.78 23.85 56.00 [-3215] QP P
G 1.6340 0.a7 14 .34 14 41 46.00 |[-31.59 AVG F
T 4 6900 0.10 38.26 38.26 .00 |[-17.84] QP P
8 4 6900 010 26.07 2617 46.00 |[-19.83| AVG F
g G.8100 0.13 38.12 38.25 60.00 |-21.75| QP P
10 G.8100 013 30.26 3039 5000 [-19861 AVG F
11 8.9940 016 40.08 40.24 G000 |[-19.76 QF F
12 89940 016 3294 33.10 5000 |[-16.80 AVG F

Note: Level = Reading + Factor
Margin = Level — Limit
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Power : | From System Pol/Phase : | NEUTRAL
Test Mode 2 : | 802.11an HT20, CH36 Temperature : | 24 °C
Test Date : | Jun. 22, 2012 Humidity :| 58 %
100.0 dBuVY
\ Class B Conduction(QP)
|
50 ;
j il
0.0
0.150 0.5 [MHz] 5 30.000
o | o=t | Car eomes | o | ey | gy o e
1 0.2660 0.07 45 .49 4556 G1.24 |-15868| QF P
2 0.2660 0.07 41.18 41.25 51.24 5099 AVG | P
3 4 0480 010 39 65 3975 5B 00 |-1625) QP P
4 40480 0.10 2916 2926 46.00 |-1674] AVG | P
5 42780 0.10 3953 3963 56.00 |-168.37| QF P
G 42780 0.10 29 .38 2948 46.00 |-1652] AVG | P
7 46540 0.11 40.74 40.85 56.00 |-1515| QP P
8 4 6540 0.11 J0.58 30.69 46.00 |-1531] AVG | P
9 47900 0.11 40.35 4046 56.00 |-15.54| QP P
10 4.7900 0.11 30.85 30.96 46.00 |-1504| AVG | P
11 5.1380 0.12 40.10 40.22 60.00 |-19.78| QF P
12 51380 0.12 30.54 30.66 5000 |-1934) AVG | P
13 8.6420 0.16 42 25 42 .41 6000 |-17.59] QF P
14 5.6420 0.16 34 .39 3455 5000 |-1545) AVG | P
Note: Level = Reading + Factor
Margin = Level — Limit
o
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CERPASS TECHNOLOGY CORP. Report No.: TEFE1206135-A
Power : | From System Pol/Phase .| LINE
Test Mode 3 : | 802.11an HT40, CH38 Temperature 1| 24°C
Test Date : | Jun. 22, 2012 Humidity 1| 58 %
1000 dBuY

\ Class B Conduction[QF]
|

50

0.0

0.150 0.5 (MHz) 5 30.000
No. | M | @Buv) | (aBuv) | @By | @Buv) | (ag) | o] P
1 0.1580 0.05 40.51 40.58 6556 |-25.001 QP F
2 0.1580 0.05 23.24 23.29 5556 |[-32.27| AVG | P
3 0.2660 0.05 42.91 42.98 6124 |-18.28| QF F
4 0.2660 0.05 34.37 34.42 51.24 |-16.82| AVG | F
5 1.6340 0.07 2348 2355 K600 |-3245( QP F
G 1.6340 0.07 14.05 14.12 46.00 |-31.88] AVG | P
T 4.6900 0.10 38.23 38.33 56.00 |[-17.67| QP F
8 4.6900 0.10 26.37 26.47 46.00 |-19.53| AVG | P
9 5.8100 0.13 38.29 38.42 60.00 |-21.58| QF F
10 5.8100 0.13 30.86 30.99 50.00 |[-19.01] AVG | F
11 8.9940 0.16 40.26 40.42 60.00 |-19.58 QP F
12 8.0940 0.16 33.10 33.26 5000 |[-16.74] AVG | P

Note: Level = Reading + Factor
Margin = Level — Limit
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CERPASS TECHNOLOGY CORP.

Report No.: TEFE1206135-A

Power From System Pol/Phase : | NEUTRAL
Test Mode 3 802.11an HT40, CH38 Temperature 1| 24°C
Test Date Jun. 22, 2012 Humidity : | 58 %
1000 dBu¥
\ Class B Conduction(QP)
|
50 ;
if 3 |
0.0
0.150 0.5 [MHz) 1 30.000
No | "k | @Buv) | (@Buvy | @Buv) | @By | (@) || P
1 0.2660 0.07 4526 45 33 61.24 |-1591| QF F
2 0.2660 0.07 41.55 41.62 51.24 G962 AVG | P
3 4.0480 0.10 39.32 39432 K600 |-16.58| QP F
4 4.0480 0.10 2918 2928 46 .00 |-16.72| AVG | P
5 42780 010 39 56 39 66 5600 |-1634| QP F
& 4.2780 0.10 2932 209432 46 .00 |-16.58| AVG | P
7 4.6540 0.11 40.22 40.33 56.00 |-15.67| QP F
8 4.6540 0.11 30.46 3057 46.00 |-1543| AVG | P
9 4.7900 .11 40.62 40.63 56.00 |-15.37| QP F
10 4.7500 0.11 30.30 30.41 46.00 |-1559| AVG | P
11 5.1380 0.12 40.40 40.52 6000 |-19.48| QP F
12 51380 0.12 30.29 30.41 5000 |-19.59] AVG | P
13 8.6420 0.18 4217 4233 6000 | -17.87| QP F
14 8.6420 0.186 3413 34 29 5000 |-1571) AVG | P
Note: Level = Reading + Factor
Margin = Level — Limit
Cerpass Technology Corp. Issued date  : Aug. 22,2012
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5. Test of Radiated Emission
For transmitters operating in the 5.15-5.35 GHz band: all emissions outside of the 5.15-5.35 GHz
band shall not exceed an EIRP of -27 dBm/MHz (68.3dBuV/m at 3m). For transmitters operating in
the 5.47-5.725 GHz band: all emissions outside of the 5.47-5.725 GHz band shall not exceed an
EIRP of -27 dBm/MHz (68.3dBuV/m at 3m). In addition, In case the emission fall within the restricted
band specified on 15.205(a), then the 15.209(a) limit in the table below has to be followed.

Frequencies Field Strength Measurement Distance
(MHz) (micorvolts/meter) (meters)
0.009-0.490 2400/F(KHz) 300
0.490~1.705 24000/F(KHz) 30
1.705~30.0 30 30
30~88 100 3
88~216 150 3
216~960 200 3
Above 960 500 3

5.1. Test Procedures

a. The EUT was placed on a rotatable table top 0.8 meter above ground.

The EUT was set 3 meters from the interference receiving antenna which was mounted on
the top of a variable height antenna tower.

c. The table was rotated 360 degrees to determine the position of the highest radiation.

d. The antenna is a broadband antenna and its height is varied between one meter and four
meters above ground to find the maximum value of the field strength both horizontal
polarization and vertical polarization of the antenna are set to make the measurement.

e. For each suspected emission the EUT was arranged to its worst case and then tune the
antenna tower (from 1 M to 4 M) and turn table (from 0 degree to 360 degrees) to find the
maximum reading.

f.  Set the test-receiver system to Peak or CISPR quasi-peak Detect Function and specified
bandwidth with Maximum Hold Mode.

g. If the emission level of the EUT in peak mode was 3 dB lower than the limit specified, then
testing will be stopped and peak values of EUT will be reported, otherwise, the emissions
which do not have 3 dB margin will be repeated one by one using the quasi-peak method and
reported.

h. For testing above 1GHz, the emission level of the EUT in peak mode was 20dB lower than
average limit (that means the emission level in peak mode also complies with the limit in
average mode), then testing will be stopped and peak values of EUT will be reported,
otherwise, the emissions will be measured in average mode again and reported.

®
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5.2. Typical Test Setup Layout of Radiated Emission

For radiated emissions below 30MHz

RX Antenna

Metal Full Soldered Ground Plane

For radiated emissions above 30MHz

EUT

Spectrum Analyzer
{Receiver S
RX Antenna

1
Metal Full Soldered Ground Plane

Spectrum Analyzer

! Receiver

==

Above 10 GHz shall be extrapolated to the specified distance using an extrapolation factor of
20 dB/decade from 3m to 1m.

Distance extrapolation factor = 20 log (specific distance [3m] / test distance [1m]) (dB});

Limit line = specific limits (dBuV) + distance extrapolation factor [9.54 dB].

5.3. Measurement Equipment

Instrument/Ancillary | Manufacturer| Model No. Serial No. Caléb;gion Valid Date
Bilog Antenna Schaffner CBL6112B 2840 2012/03/23 | 2013/03/22
Amplifier Agilent 8447D 2944A10593 | 2012/03/21 | 2013/03/20
Signal Generator HP 8648B 3629U00612 | 2012/01/11 | 2013/01/10
EMI Receiver SCHAFFNER| SCR3501 437 2011/09/28 | 2012/09/27
Spectrum Analyzer R&S FSP 3 100800 2012/03/03 | 2013/03/02
Spectrum Analyzer R&S FSP40 100047 2012/03/01 | 2013/02/28
Horn Antenna EMCO 3115 31589 2012/03/01 | 2013/02/28
Preamplifier Agilent 8449B 3008A01954 | 2012/02/29 | 2013/02/28
Loop Antenna EMCO 6507 40855 2012/02/29 | 2013/02/28
Cerpass Technology Corp. Issued date Aug. 22, 2012
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CERPASS TECHNOLOGY CORP. Report No.: TEFE1206135-A

5.4. Test Result and Data (9kHz ~ 30MHz)

The 9kHz - 30MHz spurious emission is under limit 20dB more.

5.5. Test Result of Radiated Emission

Power 1| From System Pol/Phase . | VERTICAL
Test Mode 1 | 802.11a, CH36 Temperature :125°C
Memo : Humidity .| 65%
0 Level (dBuVim) Date: 2012-06-21
CLASS-B
|
40 Ly 8
3 B 5
0 30 a5. 140. 1495, 250. 305
Frequency (MHz)
Read Ant Tab
Item Freq Value Factor Result Limit Margin Remark Pos Pos
MH=z dBuV dB/m dBuV/m dBuV/m dB cm Deg
1 125.70 44.862 -5.38 39.24 43.50 -4.286 QP 100 0
2 140.55 45.48 -T.72 37.76 43.50 -5.74 QE 100 0
3 166.13 41.95 -10.34 31.61 43.50 -11.89 Peak 100 0
4 180.15 38.39 =5.15 33.24 43.50 =-10.26 Peak 100 0
= 197.20 44.586 -11.58 32.98 43.50 -10.52 Peak 100 0
& 215.63 43 .83 -6.73 37.10 43.50 -6.40 Feak 100 0
Notes
1. Result = Read Value + Factor

2. Factor Antenna Factor + Cable Loss - Amplifier

3. The resolution bandwidth of test receiver/spectrum analyzer is 120EH=z
and wideo bandwidth is 300kHz for Peak detection and Quasi-peak
detection at freguency below 1GH=z.

4, According to technical experiences,all spurious emission of 802.l1la/an
mode at Bandl~4 channel are almost the same below 1GHz,so0 that the
channel 36 or 38 (for HT40),channel 149 or 151 (for HT40) was chosen as
representative in final test.

5. The data is worse case.
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Power From System Pol/Phase | VERTICAL
Test Mode 1 .| 802.11a, CH36 Temperature :125°C
Memo Humidity .| 65 %
80 Level (dBuVim) Date: 2012-06-21
CLASS-B
]
3 4
40 12 2
0 300 440. 580. 720. 860. 1000
Frequency (MHz)
Read Ant Tab
Item Freq Value Factor Result Limit Margin Remark Pos Pas
MH=z dBuV dB/m dBuV/m dBuV/m dB cIm Deg
1 531.00 37.30 1.53 38.83 46.00 -7.17 Peak 100 Q
2 566.00 32.83 6.78 39.61 46.00 -6.39 Peak 100 o]
K] €01.00 37.57 2.60 40.17 46.00 -5.8 QE 100 0
4 720.00 34.0% 6.41 40.50 46.00 =5.50 QP 100 a]
5 798 .40 33.85 5.82 39.67 46.00 -6.33 Peak 100 0
8 944,00 30.83 11.47 42,30 46.00 =-3.70 QP 100 0
Notes:

1. Result = Read Value + Factor

2. Factor = Antenna Factor + Cable Loss - Amplifier

3. The resolution bandwidth of test receiver/spectrum analyzer is 120KHz
and video bandwidth i1is 300kHz for Peak detection and Quasi-peak
detection at fregquency below 1GHz.

4, According to technical experiences,all spurious emis=sion of 802.1la/an
mode at Bandl~4 channel are almost the same below 1GHz,so that the
channel 36 or 38(for HT40),channel 149 or 151 (for HT40) was chpozen as
representative in final test.

5. The data is worse case.
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Power .| From System Pol/Phase . | HORIZONTAL
Test Mode 1 1| 802.11a, CH36 Temperature 1 25°C
Memo : Humidity : | 65 %

" Level (dBuVim) Date: 2012-06-21
CLASS-B
40 3 J
1 2 G
5
0 30 as. 140. 195. 250. 305
Frequency (MHz)
Read Ant Tab
Itenm Freq Value Factor Result Limit Margin Remark Pos Pas
MHz dBuV dB/m dBuV/m dBuV/m dBs cr Deg
1 43.75 43,865 -8.03 35.62 40,00 -4,38 QP 100 0
2 86.30 54.13 -15.96 34.17 40.00 -5.83 ()3 100 o]
3 77.30 $6.49  -19.23 36.66 40.00 -3.34 QP 100 0
4 B5.55 54.10 -18.30 35.80 40.00 -4,.20 RE 100 o]
5 107.00 50.57 -18.86 31.71 43.50 -11.7%9 Peak 100 0
3 166.895 49,65 -14.28 35.37 43.50 -8.13 Peak 100 0
Notes

1. Result = Read Value + Factor

2. Factor = Antenna Factor + Cable Loss - Amplifier

3. The resolution bandwidth of test receiver/spectrum analyzer is 120KHz
and video bandwidth is 300kHz for Peak detection and Quasi-peak
detection at frequency below 1GHz.

4, According to technical experiences,all spurious emission of 802.l1la/an
mode at Bandl~4 channel are almost the same below 1GHz,so that the
channel 36 or 38 (for HI40),channel 149 or 151 (for HT40) was chosen as
representative in final test.

5. The data is worse case,
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C
:\/ CERPASS TECHNOLOGY CORP.

Power From System Pol/Phase . | HORIZONTAL
Test Mode 1 1| 802.11a, CH36 Temperature 1 25°C
Memo Humidity : | 65 %
Level (dBuVim) Date: 2012-06-21
CLASS-B
1
40 2 458
3 G
0 300 440. 580. 720. 860. 1000
Frequency (MHz)
Read Ant Tab
Item Freg Value Factor Reszult Limit Margin Remark Pos Paos
MH=z dBuV dB/m dBuV/m dBuV/m dB crn Deg
1 501.60 42 .87 0.10 42,97 4¢€.00 -3.03 QP 100 0
2 601.00 35.74 2.12 37.86 46.00 -8.14 Feak 100 0
3 632.50 31.87 3.39 35.26 46.00 -10.74 Peak 100 0
4 T798.40 32.66 6.07 38.73 46.00 =-T7.27 Peak 100 0
5 839.00 30.47 8.66 39,13 46.00 -6.87 Peak 100 0
6 942 .60 29.47 6.99 36.46 46.00 -9.54 Feak 100 0
Notes:

1. Result = Read Value + Factor

2. Factor = Antenna Factor + Cable Loss - AZmplifier

3. The resolution bandwidth of test receiver/spectrum analyzer is 120EHz
and video bandwidth is 300kHz for Peak detection and Quasi-peak
detection at frequency below 1GHz.

4, According to technical experiences,all spurious emission of 802.1la/an
mode at Bandl~4 channel are almost the same below 1GHz,so that the
channel 3€&€ or 38 (for HT40),channel 145 or 151 (for HTI40) was chosen as
representative in final test.

5. The data is worse case.
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Power From System Pol/Phase VERTICAL
Test Mode 1 802.11a, CH36 Temperature 22 °C
Memo Humidity 65 %

7 Level (dBuV/m)

Date: 2012-06-22

|_| CLASS-B (I‘III BAND)

1. Result

Read Value + Factor
2. Factor = Antenna Factor + Cable Loss - Amplifier

1 CLASS-B (AVG)
49
0 1000 8800, 16600, 24400. 32200, 40000
Trace: (Discrete) Frequency (MHz)

Read Ant Tab

Item Freq Value Factor Result Limit Margin Remark Pos Pas

MHz dBuVv dB/m dBuV/m dBuV/m dB cm Deg

1 10359.69 46.26 6.79 53.05 68.30 -15.25 Peak 100 360
Notes

3. The resolution bandwidth of test receiver/spectrum analyzer is 120KHz
and video bandwidth is 300kHz for Peak detection and Quasi-peak
detection at frequency below 1GHz.

4, The resolution bandwidth of test receiver/spectrum analyzer is 1MHz
and video bandwidth 1= 3MHz for Peak detection at freguency above

1GH=z.

5. The resolution bandwidth of test receiver/spectrum analyzer is 1MHz

and wvideo bandwidth is 3MH=z

dectection at frequency above 1GHz.
6. The other emissions is too low to be measured. (The worst case noise
floor measurements value is 47.93 dBuV at 16.10GHz)

7. The data is worse case.

(detector sample mode)

for Average
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Report No.: TEFE1206135-A

C
:\/ CERPASS TECHNOLOGY CORP.

Power From System Pol/Phase HORIZONTAL
Test Mode 1 802.11a, CH36 Temperature 22 °C
Memo Humidity 65 %

. Level (dBuV/m)

Date: 2012-06-22

|_| CLASS-B (I‘lll BAND)

. CLASS-B (AVG)
49
0 1000 8800. 16600. 24400. 32200. 40000
Trace: (Discrete) Frequency (WH2)
Read Ant Tab
Item Freq Value Factor Result Limit Margin Remark Pos Pos
MHz dBuV dB/m dBuV/m dBuV/m dB cm Deg
1 10362.88 40.33 12.19 52.52 68.30 -15.78 Peak 100 360
Notes:

1. Result = Read Value + Factor

2. Factor = Antenna Factor + Cable Loss - Amplifier

3. The resolution bandwidth of test receiver/spectrum analyzer is 120KHz
and video bandwidth is 300kHz for Peak detection and Quasi-peak
detection at frequency below 1GHz.

4, The resolution bandwidth of test receiver/spectrum analyzer is 1MHz
and video bandwidth 1= 3MHz for Peak detection at freguency above
1GHz.

5. The resolution bandwidth of test receiver/spectrum analyzer is 1MHz
and video bandwidth is 3MHz (detector sample mode) for Average
dectection at frequency above 1GHz.

6. The other emissions is too low to be measured. (The worst case noise

floor measurements value is 47.93 dBuV at 16.10GHz)
The data is worse case.
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Power ;| FROM SYSTEM Pol/Phase . | VERTICAL
Test Mode 1 1| 802.11a, CH44 Temperature 1122 °C
Memo : Humidity 1| 65%
7 Level (dBuV/m) Date: 2012-06-22

” || | | II | | HCLAS S-B (I‘III BAND)

1 CLASS-B (AVG)
49
t]100(] 8300. 16600. 24400. 32200. 40000
Trace: (Discrete) Frequency (MHz)
Read Ant Tab
Item Freq Value Factor Result Limit Margin Remark FPos Pas
MHz dBuV dB/m dBuV/m dBuV/m dB cr Deg
1 10436.36 46.66 6.56 53.22 68.30 -15.08 Peak 100 158

Notes:
1. Result = Read Value + Factor
2. Factor = Antenna Factor + Cable Loss - Amplifier
3. The resolution bandwidth of test receiver/spectrum analyzer is 120KHz

and video bandwidth is 300kHz for Peak detection and Quasi-peak
detection at frequency below 1GHz.

4, The resolution bandwidth of test receiver/spectrum analyzer is 1MHz
and video bandwidth 1= 3MHz for Peak detection at freguency above
1GH=z.

5. The resolution bandwidth of test receiver/spectrum analyzer is 1MHz
and video bandwidth is 3MHz (detector sample mode) for Average
dectection at frequency above 1GHz.

6. The other emissions is too low to be measured. (The worst case noise
floor measurements value is 47.93 dBuV at 16.10GHz)

7. The data is worse case.
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Report No.: TEFE1206135-A

Power FROM SYSTEM Pol/Phase HORIZONTAL
Test Mode 1 802.11a, CH44 Temperature 22 °C
Memo Humidity 65 %
o7 Level (dBuVim) Date: 2012-06-22
” || | | ” | | HCLASS—B {I‘lll BAND)
1 CLASS-B (AVG)
49
0 1000 8800. 24400. 32200. 40000
Trace: (Discrete) Frequency (MHz)
Read Ant Tab
Item Freqg Value Factor Result Limit Margin Remark Pos Pos
MHz dBuV dB/m dBuV/m dBuV/m dB cra Deg
1 10442.81 40.5 12.42 52.98 68.30 -15.32 Peak 100 211
Notes:
1. Result = Read Value + Factor
2. Factor = Antenna Factor + Cable Loss - Amplifier
3. The resolution bandwidth of test receiver/spectrum analyzer is 120KHz
and wideo bandwidth is 300kHz for Peak detection and Quasi-peak
detection at frequency below 1GH=z.
4, The resolution bandwidth of test receiver/spectrum analyzer is 1MHz
and video bandwidth i= 3MHz for Peak detection at frequency above
1GH=z.
5. The resolution bandwidth of test receiver/spectrum analyzer is 1MHz
and video bandwidth is 3MHz (detector sample mode) for Average
detection at freguency above 1GHz.
6. The other emissions is too low to be measured. (The worst case noise

floor measurements value is 47.93 dBuV at 16.10GHz)
The data is worse case.
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Power ;| FROM SYSTEM Pol/Phase : | VERTICAL
Test Mode 1 1| 802.11a, CH48 Temperature 1|1 22°C
Memo : Humidity : | 65 %
o7 Level (dBuVim) Date: 2012-06-22

” || | | II | | HCLASS-B (I‘III BAND)

1 CLASS-B (AVG)
49
ﬂ1000 8800. 16600. 24400. 32200. 40000
Trace: (Discrete) Frequency (MHz)
Read Ant Tab
Item Freq Value Factor Result Limit Margin Remark Pos Pos
MHz dBuV dB/m dBuV/m dBuV/m dB cm Deg
1 10475.00 46.15 6.68 52.83 68.30 -15.47 Peak 100 37

Notes:

1. Result = Read Value + Factor

Factor = Antenna Factor 4+ Cable Loss - Amplifier

The resolution bandwidth of test receiver/spectrum analyzer is 120KHz

and video bandwidth is 300kHz for Peak detection and Quasi-peak

detection at frequency below 1GHz.

4, The resolution bandwidth of test receiver/spectrum analyzer is 1MHz
and video bandwidth 1= 3MHz for Peak detection at freguency above
1GH=z.

5. The resolution bandwidth of test receiver/spectrum analyzer is 1MHz
and video bandwidth is 3MHz (detector sample mode) for Average
dectection at frequency above 1GHz.

6. The other emissions is too low to be measured. (The worst case noise
floor measurements value is 47.93 dBuV at 16.10GHz)

7. The data is worse case.

L R
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:\/ CERPASS TECHNOLOGY CORP. Report No.: TEFE1206135-A
Power ;| FROM SYSTEM Pol/Phase : | HORIZONTAL
Test Mode 1 1| 802.11a, CH48 Temperature 11 22°C
Memo : Humidity .| 65%
. Level (dBuV/m) Date: 2012-06-22

” || | | II | | HCLASS—B(I‘III BAND)

1 CLASS-B (AVG)
49
01000 8800. 16600. 24400. 32200. 40000
Trace: (Discrete) Frequency (MHz)
Read Ant Tab
Itenm Freq Value Factor Result Limit Margin Remark Pos Pos
MHz dBuV dBE/m dBuV/m dBuV/m dB cI Deg
1 10480.81 40.05 12.28 52.33 €8.30 -15.97 Peak 100 176

1. Result Read Value + Factor

2. Factor = Antenna Factor + Cable Loss - Amplifier

3. The resolution bandwidth of test receiver/spectrum analyzer is 120KHz
and video bandwidth is 300kHz for Peak detection and Quasi-peak
detection at frequency below 1GHz.

4, The resolution bandwidth of test receiver/spectrum analyzer is 1MHz
and video bandwidth 1= 3MHz for Peak detection at freguency above
1GH=z.

5. The resolution bandwidth of test receiver/spectrum analyzer is 1MHz
and video bandwidth is 3MHz (detector sample mode) for Average
dectection at frequency above 1GHz.

6. The other emissions is too low to be measured. (The worst case noise
floor measurements value is 47.93 dBuV at 16.10GHz)

7. The data is worse case.
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Power ;| FROM SYSTEM Pol/Phase : | VERTICAL
Test Mode 2 ;| 802.11an HT20, CH36 Temperature |1 25°C
Memo : Humidity : | 65 %
20 Level (dBuV/m) Date: 2012-06-21
CLASS-B
|
40 L §
3 4 P
t]3l‘.] a5, 140. 195, 250. 305
Frequency (MHz)

Read Ant Tab
Item Freq Value Factor Result Limit Margin Remark Pos Pos
MH=z dBuV dBE/m dBuV/m dBuV/m dB crm Deg
1 125.70 44,39 -5.38 39.01 43,350 -4,49 QP 100 0
2 140.55 45,439 -7.72 37.77 43,50 -5.73 RE 100 0
3 166.13 41,92 -10.34 31.58 43.50 -11.92 Peak 100 0
. 179.05 39.74 -6.31 33.43 43.50 -10.07 Peak 100 0
5 197.20 44,87 -11.58 33.29  43.50 -10.21 Peak 100 0
€ 214.80 43.98 -6.93 36.29 43.30 -6.51 Feak 100 0

1. Result = Read Value + Factor

2. Factor = Antenna Factor + Cable Loss - Amplifier

3. The resolution bandwidth of test receiver/spectrum analyzer is 120KHz
and video bandwidth is 300kHz for Peak detection and Quasi-peak
detection at frequency below 1GHz.

4, According to technical experiences,all spurious emission of 802.lla/an
mode at Bandl~4 channel are almost the same below 1GHz,so that the
channel 36 or 38 (for HT40),channel 1495 or 151 (for HT40) was chosen as
representative in final test.

5. The data i= worse case,

Cerpass Technology Corp. Issued date  : Aug. 22,2012
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Report No.: TEFE1206135-A

C
:\/ CERPASS TECHNOLOGY CORP.

Power FROM SYSTEM Pol/Phase VERTICAL
Test Mode 2 802.11an HT20, CH36 Temperature 25°C
Memo Humidity 65 %
. Level (dBuV/m) Date: 2012-06-21
CLASS-B
1 3 6
40 2 4 5
0 300 440, 580. 720. 860. 1000
Frequency (MHz)
Read Ant Tab
Itemnm Freq Value Factor Result Limitc Margin Remark Pos Pas
MH=z dBuV dBE/m dBuV/m dBuV/m dB crm Deg
1 534.50 37.62 3.30 40.92 46.00 -5.08 QP 100 4]
2 567 .40 31.66 7T.11 38.77 46 .00 =-T.23 Peak 100 0
3 601.00 8.67 2.60 41.27 46.00 -4,73 QP 100 4]
4 T728.40 31.87 6.82 38.69 46.00 =-7.31 Feak 100 0
5 800.50 31.8 5.56 37.37 46.00 -B.63 Peak 100 ]
6 944 .00 30.79 11.47 42 .26 46.00 -3.74 QP 100 0
Hotes
1. Result = Read Value + Factor

Factor =

Antenna Factor + Cable Loss - Amplifier

2.
3. The resolution bandwidth of test receiver/spectrum analyzer is 120KHz

and video

bandwidth is 300kHz for Peak

detection at frequency below 1GHz.
4, According to technical experiences,all spurious

mode at Bandl~4 channel are almost the
channel 36 or 38 (for HT40),channel 149

representative in final test.

5. The data

is worse case.

detection and Quasi-peak

emis=zion of 802.l1la/an

same below 1GHz,so that the
or 151 (for HTI40) was chosen as

Cerpass Technology Corp.
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."\/ CERPASS TECHNOLOGY CORP. Report No.: TEFE1206135-A
Power FROM SYSTEM Pol/Phase HORIZONTAL
Test Mode 2 802.11an HT20, CH36 Temperature 25°C
Memo Humidity 65 %

20 Level (dBuV/m) Date: 2012-06-21

CLASS-B

40 [

1 3 i B
£ 5
0 30 85. 140. 195. 250. 305
Frequency (MHz)

Read Ant Tab
Item Freq Value Factor Result Limit Margin Remark Pos Pos
MHz dBuV dB/m dBuV/m dBuV/m dB cm Deg
1 43,75 43.8 -8.03 35.78 40,00 -4,22 QP 100 0
2 66.30 53.72 -15.%96 33.76 40.00 -6.24 Pealk 100 o]
3 77.30 56.49 -19.,83 36.66 40,00 -3.34 QP 100 8]
< 86.38 53.49 -18.33 35.16 40.00 -4.84 QP 100 4]
5 8.75 50.8 -18.65 32.19 43,50 -11.31 Peak 100 0
3 1l66.385 49.19 -14.28 34.91 43,50 -8.59 Peak 100 0

Notes:

1. Result = Read Value + Factor

2., Factor = Antenna Factor + Cable Loss - Amplifier

3. The resolution bandwidth of test receiver/spectrum analyzer is 120EHz
and video bandwidth is 300kHz for Peak detection and Quasi-peak
detection at fregquency below 1GH=z.

4, According to technical experiences,all spurious emis==ion of 202.1la/an
mode at Bandl~4 channel are almost the same below 1GHz,so that the
channel 36 or 38 (for HT40),channel 149 or 151 (for HT40) was chosen as
representative in final test.

5. The data i= worse case.
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:\/ CERPASS TECHNOLOGY CORP.

Report No.: TEFE1206135-A

Power FROM SYSTEM Pol/Phase HORIZONTAL
Test Mode 2 ;| 802.11an HT20, CH36 Temperature 25°C
Memo Humidity 65 %
20 Level (dBuVim) Date: 2012-06-21
CLASS-B
1
40 2 4 5 B
3
0 300 440. 580. 720. 860. 1000
Frequency (MHz)
Read Ant Tab
Item Freq Value Factor Result Limit Margin Remark Pos Paos
MH=z dBuV dB/m dBuV/m dBuV/m cm Deg
1 S01.60 42.27 0.10 42 .37 46.00 -3.863 RE 100 o
2 601.00 36.65 2.12 38.77 46.00 =-7.23 Peak 100 0
3 797.00 30.76 5.98 36.74 46.00 -9.286 Peak 100 0
4 830.60 29.73 8.59 38.32 46.00 -7.68 Peak 100 0
5 898.50 32.64 5.07 37.71 46.00 -8.29 Peak 100 0
] 854.50 31.05 T7.49 38.54 46.00 =-T7.486 Peak 100 0
Notes:

1. Result = Read Value + Factor

2. Factor = Antenna Factor + Cable Loss - Amplifier

3. The resolution bandwidth of test receiver/spectrum analyzer is 120KHz
and wvideo bandwidth i= 300kHz for Peak detection and Quasi-peak
detection at frequency below 1GH=z.

4, According to technical experiences,all spurious emission of 802.11a/an
mode at Bandl~4 channel are almost the same below 1GHz,so that the
channel 36 or 38 (for HT40),channel 149 or 151 (for HT40) wa=s chosen as
representative in final test.

5. The data is worse case.

Cerpass Technology
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C
:\/ CERPASS TECHNOLOGY CORP.

Report No.: TEFE1206135-A

Power FROM SYSTEM Pol/Phase VERTICAL
Test Mode 2 802.11an HT20, CH36 Temperature 22 °C
Memo Humidity 65 %
; Level (dBuVim) Date: 2012-06-22
” ||| | II | | | HCLASS—B(I‘III BAND)
1 CLASS-B (AVG)
49
0 1000 8800. 16600. 24400, 32200. 40000
Trace; (Discrete) Frequency (MHz)
Read Ant Tab
Item Freq Value Factor Result Limit Margin Remark Pos Pos
MH=z dBuV dB/m dBuV/m dBuV/m dB cm Deg
1 10355.00 46.14 €.82 52.96 68,30 -15,34 Peak 100 233
Notes:
1. Result = Read Value + Factor
2. Factor = Antenna Factor + Cable Loss - Amplifier
3. The resolution bandwidth of test receiver/spectrum analyzer is 120KHz
and video bandwidth is 300kHz for Peak detection and Quasi-peak
detection at frequency below 1GHz.
4, The resolution bandwidth of test receiver/spectrum analyzer is 1MHz
and video bandwidth 1= 3MHz for Peak detection at freguency above
1GH=z.
5. The resolution bandwidth of test receiver/spectrum analyzer is 1MHz
and video bandwidth is 3MHz (detector sample mode) for Average
dectection at frequency above 1GHz.
6. The other emissions is too low to be measured. (The worst case noise

floor measurements value is 47.93 dBuV at 16.10GHz)
The data is worse case.

Cerpass Technology Corp.
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:\/ CERPASS TECHNOLOGY CORP. Report No.: TEFE1206135-A
Power ;| FROM SYSTEM Pol/Phase : | HORIZONTAL
Test Mode 2 ;| 802.11an HT20, CH36 Temperature 1| 22°C
Memo : Humidity : | 65 %
. Level (dBuV/m) Date: 2012-06-22

” || | | II | | HCLASS—B l‘,I‘III BAND)

1 CLASS-B (AVG)
49
01000 8800. 16600. 24400. 32200. 40000
Trace: (Discrete) Frequency (MHz)
Read Ant Tab
Item Freq Value Factor Result Limit Margin Remark Pos Pas
MHz dBuV dE/m dBuV/m dBuV/m dB cm Deg
1 10365.00 40.59 12.21 52.80 €8.30 =15.50 Peak 100 229

Notes:
1. Result = Read Value + Factor
2. Factor = Antenna Factor + Cable Loss - Amplifier
3. The resolution bandwidth of test receiver/spectrum analyzer is 120KHz

and video bandwidth is 300kHz for Peak detection and Quasi-peak
detection at frequency below 1GHz.

4, The resolution bandwidth of test receiver/spectrum analyzer is 1MHz
and video bandwidth 1= 3MHz for Peak detection at freguency above
1GH=z.

5. The resolution bandwidth of test receiver/spectrum analyzer is 1MHz
and video bandwidth is 3MHz (detector sample mode) for Average
dectection at frequency above 1GHz.

6. The other emissions is too low to be measured. (The worst case noise
floor measurements value is 47.93 dBuV at 16.10GHz)

7. The data is worse case.

Cerpass Technology Corp. Issued date  : Aug. 22,2012
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C
:\/ CERPASS TECHNOLOGY CORP.

Report No.: TEFE1206135-A

Power FROM SYSTEM Pol/Phase VERTICAL
Test Mode 2 802.11an HT20, CH44 Temperature 22 °C
Memo Humidity 65 %
4 Level (dBuV/m) Date: 2012-06-22
” ||| | II | | HCLASS-B (I‘lll BAND)
1 CLASS-B (AVG)
49
0 1000 8800. 16600. 24400. 32200. 40000
Trace: (Discrete) Frequency (MHz)
Read Ant Tab
Item Freq Value Factor Result Limit Margin Remark Pos Pas
MHz dBuV dB/m dBuV/m dBuV/m dB cm Deg
1 10442.61 46.39 6£.58 52.97 68.30 -15.33 Peak 100 177
Notes:
1. Result = Read Value + Factor
2. Factor = Antenna Factor + Cable Loss - Amplifier
3. The resolution bandwidth of test receiver/spectrum analyzer is 120KHz
and video bandwidth is 300kHz for Peak detection and Quasi-peak
detection at frequency below 1GHz.
4, The resolution bandwidth of test receiver/spectrum analyzer is 1MHz
and video bandwidth 1= 3MHz for Peak detection at freguency above
1GH=.
5. The resolution bandwidth of test receiver/spectrum analyzer is 1MHz
and video bandwidth is 3MHz (detector sample mode) for Average
dectection at frequency above 1GHz.
&. The other emissions is too low ta be measured. (The worst case noise

floor measurements value is 47.93 dBuV at 16.10GHz)
The data is worse case.

Cerpass Technology Corp.
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C
:\/ CERPASS TECHNOLOGY CORP.

Report No.: TEFE1206135-A

Power FROM SYSTEM Pol/Phase HORIZONTAL
Test Mode 2 ;| 802.11an HT20, CH44 Temperature 22 °C
Memo Humidity 65 %
97 Level (dBuV/m) Date: 2012-06-22
“ || | | II | | | |_| CLASS-B (I‘III BAND)
1 CLASS-B (AVG)
49
0 1000 8800. 16600. 24400. 32200. 40000
Trace: (Discrete) Frequency (MHz)
Read Ant Tab
Item Freq Value Factor Result Limit Margin Remark Pos Pos
MHz dBuV dB/m dBuV/m dBuV/m dB cm Deg
1 10445.00 40.5¢ 12.42 52.98 68.30 -15.32 Peak 100 278
Notes

1. Result = Read Value + Factor

2. Factor = Antenna Factor + Cable Loss - Amplifier

3. The resolution bandwidth of test receiver/spectrum analyzer is 120KHz
and video bandwidth is 300kHz for Peak detection and Quasi-peak
detection at frequency below 1GHz.

4, The resolution bandwidth of test receiver/spectrum analyzer is 1MHz
and video bandwidth 1= 3MHz for Peak detection at freguency above
1GH=z.

5. The resolution bandwidth of test receiver/spectrum analyzer is 1MHz
and video bandwidth is 3MHz (detector sample mode) for Average
dectection at frequency above 1GHz.

6. The other emissions is too low to be measured. (The worst case noise
floor measurements value is 47.93 dBuV at 16.10GHz)

7. The data is worse case.

O
Cerpass Technology Corp. Issued date Aug. 22, 2012
Tel:886-2-2655-8100 Fax:886-2-2655-8200 Page No. 39 of 102
FCC ID ZTT-AP20000G



<

:\/ CERPASS TECHNOLOGY CORP. Report No.: TEFE1206135-A
Power ;| FROM SYSTEM Pol/Phase : | VERTICAL
Test Mode 2 ;| 802.11an HT20, CH48 Temperature 1| 22°C
Memo : Humidity : | 65 %
o7 Level (dBuVim) Date: 2012-06-22

” || | | ” | | HCLASS—B(I“II BAND)

1 CLASS-B (AVG)
49
ﬂlﬂDﬂ 8800. 16600. 24400. 32200, 40000
Trace: (Discrete) Frequency (MHz)
Read Ant Tab
Item Freq Value Factor Result Limit Margin Remark Pos Pos
MHz dBuV dB/m dBuV/m dBuV/m dB cm Deg
1 10483.73 4e6.19 €.70 52.89 €8.30 =15.41 Peak 100 252

Notes:

1. Result Read Value + Factor

Factor = Antenna Factor 4+ Cable Loss - Amplifier

The resolution bandwidth of test receiver/spectrum analyzer is 120KHz

and video bandwidth is 300kHz for Peak detection and Quasi-peak

detection at frequency below 1GHz.

4, The resolution bandwidth of test receiver/spectrum analyzer is 1MHz
and video bandwidth 1= 3MHz for Peak detection at freguency above
1GH=z.

5. The resolution bandwidth of test receiver/spectrum analyzer is 1MHz
and video bandwidth is 3MHz (detector sample mode) for Average
dectection at frequency above 1GHz.

6. The other emissions is too low to be measured. (The worst case noise
floor measurements value is 47.93 dBuV at 16.10GHz)

7. The data is worse case.

L R
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:\/ CERPASS TECHNOLOGY CORP. Report No.: TEFE1206135-A
Power ;| FROM SYSTEM Pol/Phase : | HORIZONTAL
Test Mode 2 ;| 802.11an HT20, CH48 Temperature 1| 22°C
Memo : Humidity : | 65 %
7 Level (dBuV/m) Date: 2012-06-22

” || | | II | | HCLASS—B{I‘III BAND)

4 CLASS-B (AVG)
49
ﬂlﬂDU 8800. 16600. 24400. 32200. 40000
Trace: (Discrete) Frequency (Miz)
Read Ant Tab
Item Freq Value Factor Result Limit Margin Remark Pos Pos
MH=z dBuV dB/m dBuV/m dBuV/m dB CcIn Deg
1 10476.15 40.37 12.29 52.66 68.30 -15.64 Peak 100 89

Notes:
1. Result = Read Value + Factor
2. Factor = Antenna Factor + Cable Loss - Amplifier
3. The resolution bandwidth of test receiver/spectrum analyzer is 120KHz

and video bandwidth is 300kHz for Peak detection and Quasi-peak
detection at frequency below 1GHz.

4, The resolution bandwidth of test receiver/spectrum analyzer is 1MHz
and video bandwidth 1= 3MHz for Peak detection at freguency above
1GH=z.

5. The resolution bandwidth of test receiver/spectrum analyzer is 1MHz
and video bandwidth is 3MHz (detector sample mode) for Average
dectection at frequency above 1GHz.

6. The other emissions is too low to be measured. (The worst case noise
floor measurements value is 47.93 dBuV at 16.10GHz)

7. The data is worse case.
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Report No.: TEFE1206135-A

C
:\/ CERPASS TECHNOLOGY CORP.

Power FROM SYSTEM Pol/Phase VERTICAL
Test Mode 2 802.11an HT40, CH38 Temperature 25°C
Memo Humidity 65 %
0 Level (dBuVim) Date: 2012-06-21
CLASS-B
|
3
40 | 2 §
5
3 4
030 85. 140. 195. 250. 305
Frequency (MHz)
Read Ant Tab
Item Freq Value Factor Result Limic Margin Remark Pos Pas
MHz dBuV dB/m dBuV/m dBuV/m dB cm Deg
1 125.70 45.66 -5.38 40.28 43.50 -3.22 QP 100 o]
2 140.55 46.77 -7.72 39.05 43.50 -4.45 QP 100 0
3 166.13 42.16 -10.34 31.82 43.50 -11.68 Peak 100 ]
< 180.15 37.66 -5.15 32.51 43.50 -10.99 Peak 100 0
5 197.20 46.25 -=11.58 34.867 43.50 -8.83 Peak 100 o]
& 214.80 45.10 -6.99 38.11 43.50 -5.39 QP 100 0
Hotes
1. Result = Read Value + Factor

2. Factor = Antenna Factor + Cable Loss - Amplifier

3. The resolution bandwidth of test receiver/spectrum analyzer is 120KHz
and video bandwidth is 300kHz for Peak detection and Quasi-peak
detection at freguency below 1GHz.

4, According to technical experiences,all spurious emission of 802.1la/an
mode at Bandl~4 channel are almost the same below 1GHz,so that the
channel 36 or 38 (for HT40),channel 149 or 151 (for HT40) was cho=zen as
representative in final test.

5. The data iz worse case.

Cerpass Technology Corp. Issued date Aug. 22, 2012
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:\/ CERPASS TECHNOLOGY CORP. Report No.: TEFE1206135-A
Power ;| FROM SYSTEM Pol/Phase . | VERTICAL
Test Mode 2 ;| 802.11an HT40, CH38 Temperature |1 25°C
Memo : Humidity : | 65 %
0 Level (dBuVim) Date: 2012-06-21
CLASS-B
1 3 5 °
40 2 2
0300 440. 580. 720. 860. 1000
Frequency (MHz)
Read Ant Tak
Item Freq Value Factor Result Limit Margin Remark Pos Pos
MHz dBuV dBE/m dBuV/m dBuV/m dB cm Deg
1 £534.50 37.28 30 40.58 46.00 -5.42 QP 100 0
2 567.40 32 .48 7.11 38.58 46.00 -6.41 Peak 100 0
3 601.00 37.95 2.60 40.55 46.00 -5.45 QP 100 0
4 T720.00 32.40 6.41 38.81 46.00 -7.1% Peak 100 0
5 T98.40 34.40 5.82 40.22 46.00 -5.78 QP 100 0
6 945,40 29.72 11.40 41,12 46.00 -4.38 QP 100 0
Notes

1. Result = Read Value + Factor

2. Factor = Antenna Factor + Cable Loss - Zmplifier

3. The resolution bandwidth of test receiver/spectrum analyzer is 120KHz
and video bandwidth is 300kHz for Peak detection and Quasi-peak
detection at frequency below 1GHz.

4, According to technical experiences,all spurious emission of 802.l1la/an
mode at Bandl~4 channel are almost the same below 1GHz,so that the
channel 36 or 38 (for HT40),channel 149 or 151 (for HT40) was chosen as
representative in final test.

5. The data is worse case.
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C
:\/ CERPASS TECHNOLOGY CORP.

Report No.: TEFE1206135-A

Power FROM SYSTEM Pol/Phase . | HORIZONTAL

Test Mode 2 ;| 802.11an HT40, CH38 Temperature |1 25°C

Memo Humidity : | 65 %

Level (dBuVim) Date: 2012-06-21
CLASS-B
40 [
1 5 3 4 8
5
0 30 85. 140. 195. 250. 305
Frequency (MHz)
Read Ant Tab
Item Freq Value Factor Result Limit Margin Remark Pos Paos
MHz dBuV dB/m dBuV/m dBuV/m dB crn Deg
1 43.75 44,76 -8.03 36.73 40.00 -3.27 QP 100 0
2 69.05 55.594 -21.36 34.58 40.00 -5.42 QP 100 o}
3 77.30 56.66 -19.83 36.83 40.00 -3.17 QP 100 0
4 85.55 54_34 -18.30 36.04 40.00 -3.9%6 RE 100 0
5 102.05 50.02 -18.73 31.29 43.50 -12.21 Peak 100 0
6 166.85 49.3%9 -14.28 35.11 43.50 -8.39 Feak 00 0
Hotes:

1. Result = Read Value + Factor

2. Factor = Antenna Factor + Cable Loss - Emplifier

3. The resoclution bandwidth of test receiver/spectrum analyzer is 120EHz
and video bandwidth is 300kHz for Peak detection and Quasi-peak
detection at frequency below 1GHz.

4, According to technical experiences,all spurious emission of 802.1la/an
mode at Bandl~4 channel are almost the same below 1GHz,so that the
channel 36 or 38 (for HT40),channel 1495 or 151 (for HTI40) was chosen as
representative in final test.

S. The data is worse case,

Cerpass Technology Corp.
Tel:886-2-2655-8100 Fax:886-2-2655-8200

Issued date  : Aug. 22, 2012
Page No. . 44 0f 102
FCCID :  ZTT-AP20000G



<

Report No.: TEFE1206135-A

C
:\/ CERPASS TECHNOLOGY CORP.

Power FROM SYSTEM Pol/Phase HORIZONTAL
Test Mode 2 ;| 802.11an HT40, CH38 Temperature 25°C
Memo Humidity 65 %
0 Level (dBuVim) Date: 2012-06-21
CLASS-B
1
2
40 4 . B
3 5
0 300 440. 580. 720. 860. 1000
Frequency (MHz)
Read Ant Tab
Item Freq Value Factor Result Limit Margin Remark Pos Pao=
MH=z dBuV dB/m dBuV/m dBuV/m dB cm Deg

1 S01.60 42.00 0.10 42.10 4¢.00 -3.30 QP 100 0

2 601.00 38.12 2.12 40.24 46.00 -5.76 QP 100 0

3 721.40 30.66 3.99 34.65 46.00 -11.35 Peak 100 0

4 800.50 32.48 6.14 38.62 46.00 -7.38 Peak 100 0

5 865,60 31.3%8 5.02 36.41 4¢€.00 -9.59 Peak 100 0

& 954.50 29.89 7.49 37.38 46.00 -8.62 Peak 100 0

Notes:

1. Result = Read Value + Factor

2. Factor = Antenna Factor + Cable Loss - AZmplifier

3. The rescolution bandwidth of test receiver/spectrum analyzer is 120KHz
and video bandwidth is 300kHz for Peak detection and Quasi-peak
detection at fregquency below 1GHz.

4. According to technical experiences,all spurious emission of 802.l1la/an
mode at Bandl~4 channel are almost the same below 1GHz,so that the
channel 36 or 38 (for HT40),channel 149 or 151 (for HT40) was chosen as
representative in final test.

5. The data i= worse case.

Cerpass Technology Corp.
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:\/ CERPASS TECHNOLOGY CORP. Report No.: TEFE1206135-A
Power ;| FROM SYSTEM Pol/Phase : | VERTICAL
Test Mode 3 ;| 802.11an HT40, CH38 Temperature 1| 22°C
Memo : Humidity : | 65 %
; Level (dBuV/m) Date: 2012-06-22

” || | | II | | HCLASS—B l',I‘III BAND)

1 CLASS-B (AVG)
49
01000 8800. 16600. 24400. 32200. 40000
Trace: (Discrete) Frequency (MHz)
Read Ant Tab
Item Freq Value Factor Result Limit Margin Remark Pos Pas
MH=z dBuV dB/m dBuV/m dBuV/m dB cm Deg
1 10383.54 46.50 6€.59 53.09 68.30 -15.21 Peak 100 150

Notes:

1. Result Read Value + Factor

Factor = Antenna Factor 4+ Cable Loss - Amplifier

The resolution bandwidth of test receiver/spectrum analyzer is 120KHz

and video bandwidth is 300kHz for Peak detection and Quasi-peak

detection at frequency below 1GHz.

4, The resolution bandwidth of test receiver/spectrum analyzer is 1MHz
and video bandwidth 1= 3MHz for Peak detection at freguency above
1GH=z.

5. The resolution bandwidth of test receiver/spectrum analyzer is 1MHz
and video bandwidth is 3MHz (detector sample mode) for Average
dectection at frequency above 1GHz.

6. The other emissions is too low to be measured. (The worst case noise
floor measurements value is 47.93 dBuV at 16.10GHz)

7. The data is worse case.

L R
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Report No.: TEFE1206135-A

C
:\/ CERPASS TECHNOLOGY CORP.

Power FROM SYSTEM Pol/Phase HORIZONTAL
Test Mode 3 802.11an HT40, CH38 Temperature 22 °C
Memo Humidity 65 %

. Level (dBuV/m) Date: 2012-06-22

|_| CLASS-B (I‘III BAND)

1 CLASS-B (AVG)
49
0 1000 8800. 16600. 24400. 32200. 40000
Trace: (Discrete) Frequency (MHz)
Read Ant Tab
Item Freq Value Factor Result Limit Margin Remark Pos Pas
MHz dBuV dE/m dBuV/m dBuV/m dB cIn Deg
1 10384.00 40.43 12.41 52.84 68.30 =15.46 Peak 100 206
Notes:

1. Result = Read Value + Factor

2. Factor = Antenna Factor + Cable Loss - Amplifier

3. The resolution bandwidth of test receiver/spectrum analyzer is 120KHz
and video bandwidth is 300kHz for Peak detection and Quasi-peak
detection at frequency below 1GHz.

4, The resolution bandwidth of test receiver/spectrum analyzer is 1MHz
and video bandwidth 1= 3MHz for Peak detection at freguency above
1GH=z.

5. The resolution bandwidth of test receiver/spectrum analyzer is 1MHz
and video bandwidth is 3MHz (detector sample mode) for Average
dectection at frequency above 1GHz.

6. The other emissions is too low to be measured. (The worst case noise

floor measurements value is 47.93 dBuV at 16.10GHz)
The data is worse case.

Cerpass Technology Corp.
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:\/ CERPASS TECHNOLOGY CORP. Report No.: TEFE1206135-A
Power ;| FROM SYSTEM Pol/Phase : | VERTICAL
Test Mode 3 ;| 802.11an HT40, CH42 Temperature 1|1 22°C
Memo : Humidity : | 65 %
. Level (dBuVim) Date: 2012-06-22

||||| | ” | | []CLASS-B{JHBAHD]

1 CLASS-B (AVG)
49
01000 8800, 16600. 24400. 32200. 40000
Trace: (Discrete) Frequency (MHz)
Read Ant Tab
Item Freq Value Factor Result Limit Margin Remark Pos Pos
MH=z dBuV dB/m dBuV/m dBuV/m dB cm Deg
1 10420.61 46.49 €.52 53.01 €68.30 =15.29 Peak 100 177

1. Result Read Value + Factor

2. Factor = Antenna Factor + Cable Loss - Amplifier

3. The resolution bandwidth of test receiver/spectrum analyzer is 120KHz
and video bandwidth is 300kHz for Peak detection and Quasi-peak
detection at frequency below 1GHz.

4, The resolution bandwidth of test receiver/spectrum analyzer is 1MHz
and video bandwidth 1= 3MHz for Peak detection at freguency above
1GH=z.

5. The resolution bandwidth of test receiver/spectrum analyzer is 1MHz
and video bandwidth is 3MHz (detector sample mode) for Average
dectection at frequency above 1GHz.

6. The other emissions is too low to be measured. (The worst case noise
floor measurements value is 47.93 dBuV at 16.10GHz)

7. The data is worse case.
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:\/ CERPASS TECHNOLOGY CORP. Report No.: TEFE1206135-A
Power ;| FROM SYSTEM Pol/Phase : | HORIZONTAL
Test Mode 3 ;| 802.11an HT40, CH42 Temperature 1| 22°C
Memo : Humidity : | 65 %
a7 Level (dBuV/m) Date: 2012-06-22

||||| | ” | | r]CLASS-BtiﬂBAND]

1 CLASS-B (AVG)
49
01000 8800. 16600. 24400. 32200. 40000
Trace: (Discrete) Frequency (MHz)
Read Ant Tab
Item Freq Value Factor Result Limit Margin Remark Pos Pos
MHz dBuVv dB/m dBuV/m dBuV/m dB cI Deg
1 10420.00 40.54 12.52 23.06 €8.30 =15.24 Peak 100 278

Notes:

1. Result Read Value + Factor

Factor = Antenna Factor 4+ Cable Loss - Amplifier

The resolution bandwidth of test receiver/spectrum analyzer is 120KHz

and video bandwidth is 300kHz for Peak detection and Quasi-peak

detection at frequency below 1GHz.

4, The resolution bandwidth of test receiver/spectrum analyzer is 1MHz
and video bandwidth 1= 3MHz for Peak detection at freguency above
1GH=z.

5. The resolution bandwidth of test receiver/spectrum analyzer is 1MHz
and video bandwidth is 3MHz (detector sample mode) for Average
dectection at frequency above 1GHz.

6. The other emissions is too low to be measured. (The worst case noise
floor measurements value is 47.93 dBuV at 16.10GHz)

7. The data is worse case.

L R
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:\/ CERPASS TECHNOLOGY CORP. Report No.: TEFE1206135-A
Power ;| FROM SYSTEM Pol/Phase : | VERTICAL
Test Mode 3 ;| 802.11an HT40, CH46 Temperature 1| 22°C
Memo : Humidity : | 65 %
. Level (dBuV/m) Date: 2012-06-22

” || | | II | | HCLASS—B{I"II BAND)

1 CLASS-B (AVG)
49
ﬂlﬂDU 8800, 16600, 24400, 32200. 40000
Trace: (Discrete) Frequency (MHz)
Read Ant Tab
Item Freq Value Factor Result Limit Margin Remark Pos Pos
MH=z dBuV dB/m dBuV/m dBuV/m dB crm Deg
1 10460.42 46.29 6.64 52.93 68.30 -15.37 Peak 100 133

1. Result = Read Value + Factor

2. Factor = Antenna Factor + Cable Loss - Amplifier

3. The resolution bandwidth of test receiver/spectrum analyzer is 120KHz
and video bandwidth is 300kHz for Peak detection and Quasi-peak
detection at frequency below 1GHz.

4, The resolution bandwidth of test receiver/spectrum analyzer is 1MHz
and video bandwidth 1= 3MHz for Peak detection at freguency above
1GH=z.

5. The resolution bandwidth of test receiver/spectrum analyzer is 1MHz
and video bandwidth is 3MHz (detector sample mode) for Average
dectection at frequency above 1GHz.

6. The other emissions is too low to be measured. (The worst case noise
floor measurements value is 47.93 dBuV at 16.10GHz)

7. The data is worse case.
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:\/ CERPASS TECHNOLOGY CORP. Report No.: TEFE1206135-A
Power ;| FROM SYSTEM Pol/Phase : | HORIZONTAL
Test Mode 3 ;| 802.11an HT40, CH46 Temperature 1| 22°C
Memo : Humidity : | 65 %
a7 Level (dBuV/m) Date: 2012-06-22

” || | | II | | HCLASS—B (I‘III BAND)

1 CLASS-B (AVG)
49
t]1l'.:l[.'"'.] 8300. 16600. 24400, 32200. 40000
Trace: (Discrete) Frequency (MHz)
Read Ant Tab
Item Freqg Value Factor Result Limit Margin Remark Pos Paos
MHz dBuV dB/m dBuV/m dBuV/m dB cm Deg
1 10463.04 40.23 12.36 52.59 68.30 -15.71 Peak 100 118

Read Value + Factor

1. Result

2. Factor = Antenna Factor + Cable Loss - Amplifier

3. The resolution bandwidth of test receiver/spectrum analyzer is 120KHz
and video bandwidth is 300kHz for Peak detection and Quasi-peak
detection at frequency below 1GHz.

4, The resolution bandwidth of test receiver/spectrum analyzer is 1MHz
and video bandwidth 1= 3MHz for Peak detection at freguency above
1GH=z.

5. The resolution bandwidth of test receiver/spectrum analyzer is 1MHz
and video bandwidth is 3MHz (detector sample mode) for Average
dectection at frequency above 1GHz.

6. The other emissions is too low to be measured. (The worst case noise
floor measurements value is 47.93 dBuV at 16.10GHz)

7. The data is worse case.
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6. Peak Transmit Power

6.1. Test Procedure

1.The transmitter output was connected to the spectrum analyzer.

2.Set RBW of spectrum analyzer to 1IMHz and VBW to 3MHz.

3.Set detector mode to RMS, trace average 100 traces in power averaging mode.

4.Use the spectrum analyzer’s integrated band power measurement function with band
limits set equal to the EBW band edges.

5.The peak transmit power was measured and recorded.

6.2. Test Setup Layout

Spectrum
EUT
Analyzer
6.3. Measurement Equipment
Instrument/Ancillary |Manufacturer| Model No. | Serial No. Calg);?(;uon Valid Date
Spectrum Analyzer R&S FSP40 100219 |2011/11/24 | 2012/11/23
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6.4. Test Result and Data

Test Date: Jun. 19, 2012 Temperature: 25
Atmospheric pressure: 1020 hPa Humidity: 65%

Modulation Standard: IEEE 802.11a (54Mbps)

Peak Power Output Peak Power 26dB Occupied
Channel F“(*&‘:E;Cy (dBm) Output (mW) Bandwidth (MHz)
ANT R ANT L ANT R ANT L ANT R ANT L
36 5180 7.57 7.56 5.7 5.7 22.3 22.3
44 5220 7.95 7.57 6.2 5.7 22.0 22.3
48 5240 8.06 7.64 6.4 5.8 221 22.0

Modulation Standard: IEEE 802.11an, HT20 (130Mbps)

Peak Power Output Peak Power 26dB Occupied
Channel Fr?mezr;cy (dBm) Output (mMW) Bandwidth (MHz)
ANTR | ANTL | R+L R+L ANT R ANT L
36 5180 7.54 7.09 10.33 10.8 22.8 22.8
44 5220 7.88 6.75 10.36 10.9 22.7 22.7
48 5240 8.11 6.82 10.52 11.3 22.8 22.5

Modulation Standard: IEEE 802.11an, HT40 (270Mbps)

Peak Power Output Peak Power 26dB Occupied
Channel Fr?&llj_'ir;cy (dBm) Output (mW) Bandwidth (MHz)
ANTR | ANTL | R+L R+L ANT R ANT L

38 5190 9.09 8.15 11.66 14.7 39.8 39.6

42 5210 8.85 7.99 11.45 14.0 39.8 39.8

46 5230 8.81 7.97 11.42 13.9 39.6 39.8

Limit:
Frequency Band Limit

5.15-5.25 GHz The lesser of 50mW(17dBm) or 4dBm + 10logB
B is the 26dB emission bandwidth in MHz.
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Peak Transmit Power
Modulation Standard: 802.11a (54Mbps), ANT R
Channel: 36
RDW 1 Miz
® VBW 3 Miz
Ref 20 dim Rttt 30 dp SWT 20 ms
10
o
L 10 P LN
=0 / X
- 20 i
SWE 100 o
- a0
5o "‘M -“__‘_\_"—
- 60
- 7o
Center 5.18 GHz 5 MHz/ Span 50 MHz
Tx Channel
Bandwicdth 22,3 MH= Power J.57 dBm
:ii:izzthcmmal 11 MEz Lower -36.71 dB
Spacing 16.5 MEz Upper -37.54 dB
Alternate Channel N
Bandwicth 11 MH=z Lower - =--
Spacing 2.5 MH= 1J Pper - —=—=
Modulation Standard: 802.11a (54Mbps), ANT R
Channel: 44
REW 1 MHz
® VBW 3 MHz
Ref 20 dbim Att 30 dp SWT 20 ms
=10
-0
10
m [ 7 X
- =0 10 of -
I I
- &0
70
Center 5.22 GHz 5 MHz/ Span 50 MHz
Tx Channel
Bandwicdth 22 MH= Power 7.9 dBm
:z::;:z:hcﬂunnal 11 MAz Lower -37.10 dB
Spacing 16.5 MHz U}_)}_jer -37.53 dB
Alternate Channel N .
Bandwidth 11 MH= Lower  —-—---
Spacing 27.5 MHz T_]-L)}__)(_\.J_. —————
 J
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CERPASS TECHNOLOGY CORP. Report No.: TEFE1206135-A
Modulation Standard: 802.11a (54Mbps), ANT R
Channel: 48
RBW 1 MHz
® VBW 3 MHz
ref 20 dBm Att 30 dm SWT 20 m=
10
-0
--10 _—h‘_‘\
m [ 7 \
- 30 e ol
- 40
5 .-‘u"'"‘ﬂ—p—’f‘ I
- &0
L _70
Center 50724 GHzZ 5 MH=/S dpan 50 MH=
Tx Channel
Bandwidth 22.1 MH=z Powe T 8.06 dBm
e et — Lower -37.07 dB
Spacing 16.5 MHz Uppe]_" -37.41 4B
Alternate Channel
Bandwidth 11 MH= Lower - --—-
Spacing 27.5 ME=z UprI_ _____
Modulation Standard: 802.11an, HT20 (130Mbps), ANT R
Channel: 36
RDW 1 MHz
® VDBW I MHz
Ref 20 dbm Att 30 dp SWT 20 ms
=110
-0
1 g I
&= [
| ;L swe| 100 of 1o
. PRy -‘-‘.'_"‘---\...
Center 5.18 GHz 5 MHz/ Span 50 Mz
Tx Channel
Bandwicdth MH= P(.‘-‘W(_" r } . .IJ 4 (_i BJ.'['
:A:::z:i;:ncﬂmnnel 11 MH=z Lower -37.34 dB
Spacing l6.5% MH=z U}__‘,p or -37 .24 dB
Alternate Channel
Bandwidth 11 MH= Lower  —-—----
Spacing 27.5 MH=z 1) pPper - ——===
 J
Cerpass Technology Corp. Issued date Aug. 22, 2012
Tel:886-2-2655-8100 Fax:886-2-2655-8200 Page No. 57 of 102
FCC ID ZTT-AP20000G



* CERPASS TECHNOLOGY CORP. Report No.: TEFE1206135-A

Modulation Standard: 802.11an, HT20 (130Mbps), ANT R
Channel: 44

RDW 1 MHz
VDW I MHz

Ref 20 dnm ntt 30 dn SWT 20 ms

70

Center 5.22 GHz 5 MHz/ gFpan 50 MHz

Tx Channel

Bandwidth 22.7 MHz Powe T 7.88 dBm
Adjacent Channel N

Bandwidth 11 MH= Lower -37.70 4B
Spacling 1.5 MH=z Upper _37 . 23 dB
Alternate Channel N

Bandwidth 11 MH=z Lower — ——===
Spacing 27.5 MH=z Upp er ——= ==

Modulation Standard: 802.11an, HT20 (130Mbps), ANT R

Channel: 48
RDW 1 MHz
® VDW 3 MHz
Ref 20 dnm Attt 30 4dn SWT 20 m=
10
-0
- 10 /d_'_‘
=
- 210 - - \
e = 10 1 J_Pz’
En MMJ.'- “"‘_“'\—\_‘
- &0
70
Center 50324 GH= 5 MHz/ dpan 50 MH=
Tx Channel
Bandwidth 22.8 MH=z Powe T g .11 dBm
Bandiath o, Lower -37.57 dB
Spacing 16.5 MHz U:ppe_]_" -37.16 dB
Alternate Channel N
Bandwidth 11 MH= Lower - --—-
Spacing 27.5 MH= U};)}_) cr e ———
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Report No.: TEFE1206135-A

Modulation Standard: 802.11an HT40 (270Mbps), ANT R

Channel: 38
* RBW 1 MHz
® *VBW 3 MHz
Ref 20 dbim *Att 30 dp SWT 20 ms
=11
o EN
[ A
&= e
- 30
swe| | 100 of | 19¢
40 _-w—f/ \’ TOF
. S0
|- &0
70 DB
Center 5.1% GHz 10 MHz/ Span 100 MHz
Tx Channel
Bandwicdth 39.8 MH= Powe r 9.09 dBm
::2:3:2:‘1@3111“1 22 MAz Lower -4.61 dB
Spacing 16.5 MHz Uppe]_" -4.51 dB
pohemmals chamned I Lower ~14.11 dB
Spacing 27.5% MH=z UE_)E_)(_\_I_' -14.00 dB
Modulation Standard: 802.11an HT40 (270Mbps), ANT R
Channel: 42
* REW 1 MHz
® * VBW 3 MHz
Ref 20 dbBm *mtt 30 dp SWT 20 ms
10
o Ex
ol I - T
- 20
- 310
IELD | EXIRE _/\/ \_/\ .
| _=p
-0
- o 1B
Center 5.321 GH=Z 10 MHz/ Span 100 MH=z
TX Channel
Bandwicdth 39%9.8 MH=z Power 8.85 dBm
ﬁi::fthmamel 22 MHz Lower —4.72 dB
Spacing 16.5 MH=z U[)p(_\_ T -4.44 dB
Bandwiatn 22 sz Lower -14.31 dp
Spacing 27.5 MH=z U[)p(_\_ I -13.90 dPB
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Modulation Standard: 802.11an HT40 (270Mbps), ANT R

Channel: 46
REBW 1 MHz
VBW 3 MHz
Ref 20 dbEm Att 30 db SWT 20 ms
=10
-0
|10 W el B E——
EED [0
- 20

Center 5.23 GHz 10 MHz/ Span 100 MHz

Tx Channel

Bandwidth 39.6 MOz Powe 8.81 dBm
Addjacent Channael .
Bandwidth 22 MOz Lower -4.78 dB
Spacing 16.5 MHz Uppe]_" -4.38 dBE
Alternate Channel - -
Bandwidth 22 MHz Lower -14.36 dB
Spacing 27.5 MEz Upper -13.86¢ dB

Modulation Standard: 802.11a (54Mbps), ANT L

Channel: 36
REBW 1 MHz
® VBW 3 MHz
Ref 20 dbEm Att 30 db SWT 20 ms
10
10
=l 7 X
f-- 30 4 N
wE 100 of l
- 40
Center 5.18 GHz 5 MHz/ Span 50 MHz
Tx Channel
Bandwidth 2203 MOz Powe J.56 dBm
2djacent channel R Lower -36.82 dB
Spacing 16.5 MHz Upper -37.35 dB
Alternate Channel .
Bandwidth 11 MEz Lower  —----
Spacing 2.5 MOz 1l pper ===
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Modulation Standard: 802.11a (54Mbps), ANT L

Channel: 44
RDW 1 MHz
VDW 3 MHz
Ref 20 dbim Att 30 dp SWT 20 ms
10
-0
10 Vil
T \
EE
20 % b
SwWDP 10rL | L
-4
L _
-6
Y
Center 5.22 GHz 5 MHz/ Hpan 50 MHz
TX Channel
Bandwicth 22.3 MH=z Power 7.57 dBEm
Adjacent Channel - -
iy ME Lower -36.90 dB
11 MH=
16.5 MHZ Upper -37.62 dB
11 MHEZ Lower  —--=---
27.% MH=z I pper = ==——

Modulation Standard: 802.11a (54Mbps), ANT L

Channel: 48
REW 1 MH=z
VEW 3 MH=z
Ref 20 dbm Ltt 30 dB SWT 20 ms
=11
-0
————
| ., il N
T 7 Y
e

- 20
swe| 100 of  pef “\\__

40 ,—-—"*"-’-I — |

=0

- &0

--70

Center 5.24 GHz 5 MHz/ Span 50 MHz

Tx Channel

Bandwidth 22 MH= Power 7.4 dBm

Adjacant chamnel R Lower -36.86 dB

Spacing 16.5 MHz Ul:)l:)e T - 3 7 . /1 7 dB

Alternate Channel N )

Bandwidth 11 MHz Lower - ———=

Spacing 27.5 MH=z 18} pper 0 m==——
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Modulation Standard: 802.11an, HT20 (130Mbps), ANT L
Channel: 36

REW 1 MHz
VEW I MHz

Ref 20 dbBm Att 30 dp SWT 20 ms

=110

swe| 100 of 1
- 40 fﬁ/

Center 5.18 GHz 5 MHz/ Span 50 MHz

Tx Channel

Bandwidth 22,8 MH= Powe JT.09 dBm
Adjacent Channel s c -
Bandwidth 11 Mz Lower -37.53 dB
Spacing 16.5 MHz U];)];)er -37.08 dB
Alternate Channel [,c N

Bandwidth 11 MH=z Ower - TTT=
Spacing 27.5 MH=z 18] pper === ==

Modulation Standard: 802.11an, HT20 (130Mbps), ANT L
Channel: 44

RBW 1 MHz
VBW 3 MHz

Ref 20 dBm ntt 30 de SWT Z0 m=

[ / \

-0

40 e

| _-o ]

- &0

l--70

Center 5.2F GHzZ 5 MH=/S dpan 50 MH=

Tx Channel

Bandwidth 22.7 MHz Powe T 6.75 dBm

i::::?:‘—:—h':haﬂm?l 11 MAzZ Lower -37.46 db

Spacing 16.5 MHz Uppe]_" -37.20G A4dB

Alternate Channel

Bandwidth 11 MH=z Lower  ———--=

Spacing 27.5 MHz Upper _____
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Modulation Standard: 802.11an, HT20 (130Mbps), ANT L
Channel: 48

RBW 1 MHz
VBW 3 MHz

Ref 20 dbEm Att 30 db SWT 20 ms

- &0

-0

Center 50724 GHzZ 5 MH=/S dpan 50 MH=

Tx Channel

Bandwidth 22.5 MEz Power G.82 dBm
Adjacent Channel .

Bandwidth 11 MEz Lower -37.33 dB
Spacing 16.5 MOz Upper -37.27 dB
Altarnate Channal i .

Randwidth 11 MA=z Lower 0 ==—=——
Spacing 27.5 MHz Upper _____

Modulation Standard: 802.11an HT40 (270Mbps), ANT L

Channel: 38
REW 1 Miz
® VBW 3 MHz
Ref 20 dbBm Att 30 dp SWT 20 ms
10
Lo
- 10 Vo e — i
=l f \
- 20
|- 40 o oo o _}f\/ \\J\\_
50— =
=
- i o
Center 5.1% GHz 10 MHz/ Span 100 MHz
Tx Channel
Bandwicdth 3%9.6 MH=z Power 8.15 dBm
ﬁ?:c:ﬁ:rcmmel 22 MEz Lower -4.67 dBb
Spacing 16.5 MAz Upper -4 .45 dB
Bandvsarn 22 vm:  Lower -14.20 dB
Spacing 27.5 MAz Upper -13.89 dB
 J
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Modulation Standard: 802.11an HT40 (270Mbps), ANT L

Channel: 42
*RBW 1 MHz
® *VBW 3 MHz
Ref 20 dBm *Rtt 30 db SWT 20 ms
10
o Ea
- - 1
=l f \
- 20
[ . swe| | 100 of _/_\_/ N~ .
-/ -
L= ]
- 60
T JE
Center 5.21 GHz 10 MHz/ Span 100 MHz
Tx Channel
Bandwidth 39.8 MH= Powe 7.99 dBm
x::il:i:::hcﬂmnnal 22 MAz Lower -4.57 dB
Spacing l6.5 MHz Upper -4.53 dB
Bandwiath 22uwze  Lower -14.15 dB
Spacing 27.5 Moz Upper -13.94 dB
Modulation Standard: 802.11an HT40 (270Mbps), ANT L
Channel: 46
*REW 1 MHz
® *VBW 3 MHz
Ref 20 deEm ARtt 30 db SWT 20 ms
=10
o EN
1o i 2 —
% --20 / \
|--40 TE‘ o0 e _r\’/ \"/\ TDF
-0 —"‘J \
- &0
70 s}
Center 5.23 GHz 10 MHz/ Span 100 MHz
Tx Channel
Bandwidth 39.8 MOz Powe J.9Y dABm
i:::::z:hchannal 22 Moz Lower -4.61 dB
Spacing 16.5 MHz Upper -4.4148 dBRE
ptemaats Chamnet N Lower -14.04 dB
Spacing 27.5 MEz Upper -13.97 dB
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26dB Occupied Bandwidth
Modulation Standard: 802.11a (54Mbps), ANT R
Channel: 36

® RBW 300 kHz Marker 1 [TL ]
VEW 1 MHz 0.03 dBn
000 GH=z

Ret 20 dBm Att 30 dBb SWT 20 ms 5.184401
20 ndB [T)] 2ep0l 4B
BEW 2 0 MHZ
10
=53
LK 5l 168¢ GE

- T N B

- 60
- 70
-&0
Center 5.18 GH=z 5 MH=/ Span 50 MHE=z

Modulation Standard: 802.11a (54Mbps), ANT R
Channel: 44

® REW 300 kA= Marker 1 [TI
VBW 1 MHE=z 1.11 dBm

Ref 20 dBm Attt 30 OB SWT 20 m= L.o2Z2a4q00000 GH=
20 nde [TR] 2 [ 1E
Bw 2z 000000p00 MH=
10 T 3 T1 =

62 dBm

Ly 1 | —

E r\fw’\.l “"'\\l W“—"T\Aﬁ T T _J o ._.I_.. I :
--10 SlL.230500p00

dEm
SH=

- &0

Center 5.22 GHz 5 MHE=z/ Span 50 MH=z
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Modulation Standard: 802.11a (54Mbps), ANT R
Channel: 48

® REW 300 kHz Marker 1 [T1 |
VEW 1 MH=z 0.35 dBm

Ref 20 4dBm Attt 30 4B SWT 20 mz 5.244

Z0 nabi [Tfl

] |

B0

Center .24 GH= 5 MH=z/ Span 50 MH=

Modulation Standard: 802.11an, HT20 (130Mbps), ANT R
Channel: 36

® REW 300 kHz Marker 1 [T1 |
VEW 1 MH=z 0.11 dBm

Fef 20 dBm Attt 30 4B SWT 20 m= S.182000000 GOz
20 1B [TR 2 0 4de
EW 22,8000 100 MHz=
10 — —

= |, F

0 Y
7

70

-RO

CenLter .18 GHz & MHz/ Span 50 MHz
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Modulation Standard: 802.11an, HT20 (130Mbps), ANT R
Channel: 44

® REW 300 kA=
VEW 1 MH=z

Fef 20 dBm Attt 30 OB SWT 20 m=
20
=10
e :
h 4
-0
(/»MI M {J\“'\J\-\MW\L\
--10
|--20

-0

e e

- 50

|- 50

-0

—H0

Center 5.22 GHz 5 MHz/ Span 50 MH=z

Modulation Standard: 802.11an, HT20 (130Mbps), ANT R
Channel: 48

® REW 300 kA= Marker 1 T1
VEW 1 MH=z 0.02 dBm

Fetf 20 dBm Attt 30 4B SWT 20 m= SJ2ARAa00000 GH=
20 dE
00 MH=
10
93 dBmw
m 1 Sl 22850 My GH=z
== | .
"'\_/K\M T = [T1 TEF
*VJV»J\l\{JQ 26127 dBwm
Sl Zh1300p00 Gz
--10
=
L T
- 20

- &0
&0
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7. Peak Power Excursion

7.1. Test Procedure

The transmitter output was connected to the spectrum analyzer

Using Peak detector and max-hold function for Trace 1.

Set RBW of spectrum analyzer to 1 MHz and VBW to 3 MHz for Trace 1.

Set RBW of spectrum analyzer to 1 MHz and VBW to 3 MHz for Trace 2, Set detector mode to
RMS, trace average 100 traces in power averaging mode.

5. The largest difference between Trace 1 and Trace 2 in any 1 MHz band on any frequency was
recorded.

rwnhPE

7.2. Test Setup Layout

Spectrum
EUT Analyzer
7.3. Measurement Equipment
Instrument/Ancillary |Manufacturer, Model No. | Serial No. Calg);?e;uon Valid Date
Spectrum Analyzer R&S FSP40 100219 | 2011/11/24 | 2012/11/23
7.4. Test Result and Data
Test Date: Jun. 19, 2012 Temperature: 25
Atmospheric pressure: 1020 hPa Humidity: 65%
. Peak Power Output
Modulation | channel Fr‘(gl\(jl‘ffzr;cy (dBm) Limit (dB)
ANTR ANT L
80211 36 5180 8.72 8.58 13
Ala
(54Mbps) 44 5220 8.70 8.54 13
48 5240 8.75 8.82 13
802.11an 36 5180 8.38 8.28 13
HT20 44 5220 8.20 8.21 13
(130Mbps) 48 5240 8.37 7.95 13
802.11an 38 5190 8.44 8.11 13
HT40 42 5210 8.00 8.45 13
(270Mbps) 46 5230 8.31 8.09 13
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Modulation Standard: 802.11an, HT20 (130Mbps), ANT L
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8. Peak Power Spectral Density

8.1. Test Procedure

1. The transmitter output was connected to spectrum analyzer.
2. Set RBW of spectrum analyzer to 1 MHz and VBW to 3 MHz, Set detector mode to RMS, trace

average 100 traces in power averaging mode.
3. The Peak Power Spectral Density is the highest level found across the emission in any 1MHz

Band

8.2. Test Setup Layout

Spectrum
Analyzer

EUT

8.3. Measurement Equipment

Instrument/Ancillary |Manufacturer, Model No. | Serial No. CaIgJ;glon Valid Date

Spectrum Analyzer R&S FSP40 100219 |2011/11/24 | 2012/11/23
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8.4. Test Result and Data

Test Date: Jun. 19, 2012 Temperature: 25
Atmospheric pressure: 1020 hPa Humidity: 65%

RF Power Level In

Modulation Frequency 1MHz BW (dBm .
Standard Channel (MH2) (dBm) Limit (dB)
ANT R ANT L
36 5180 -2.34 -2.65 2.99
802.11a
44 22 2.1 -2.42 2.99
(54Mbps) ©220 9
48 5240 -2.14 -2.21 2.99

RF Power Level In

Modulation Frequency -
Standard Channel (MH2) 1MHz BW (dBm) Limit (dB)
ANTR | ANTL R+L
802.11an 36 5180 -2.56 -2.13 0.67 2.99
HT20 44 5220 -2.39 -2.15 0.74 2.99
(130Mbps) 48 5240 215 | -243 | 0.72 2.99
802.11an 38 5190 -4.55 -4.85 -1.69 2.99
HT40 42 5210 -4.45 -4.32 -1.37 2.99
(270Mbps) 46 5230 432 | -430 | -1.30 2.99
0
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Modulation Standard: 802.11a (54Mbps), ANT R
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Modulation Standard: 802.11an, HT20 (130Mbps), ANT R
Channel: 44

® REW 1 MH= Marker 1 [T1
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Modulation Standard: 802.11an, HT40 (270Mbps), ANT R

Channel: 38
® REW 1 MA=z Marker 1 [T1
VBW 3 MHE=z -4.55 dBm

Ref 20 dBm Att 30 dEBE SWT 20 mz 5.1928400000 GHz
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Modulation Standard: 802.11an, HT40 (270Mbps), ANT R
Channel: 46

® REW 1 MHA=z Marker 1 [T1
VEW 3 MH=z -4.32 dBm
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Modulation Standard: 802.11a (54Mbps), ANT L

Channel: 44
® RFEW 1 MH= & T
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Modulation Standard: 802.11an, HT20 (130Mbps), ANT L
Channel: 36
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Modulation Standard: 802.11an, HT20 (130Mbps), ANT L
Channel: 48
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Modulation Standard: 802.11an, HT40 (270Mbps), ANT L
Channel: 42
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Report No.: TEFE1206135-A

9. Frequency Stability

9.1. Test Procedure

SO

The transmitter output was connected to spectrum analyzer.

Turn the EUT on and couple its output to a spectrum analyzer.

The EUT was placed inside the Temperature and Humidity chamber.

Turn the EUT off and set the chamber to the highest temperature specified.

the EUT on and measure the operating frequency after 2, 5, and 10 minutes.

o

Repeat step 2 and 3 with the temperature chamber set to the lowest temperature.

Allow sulfficient time (approximately 30 min) for the temperature of the chamber to stabilize, turn

The test chamber was allowed to stabilize at +20 degree C for a minimum of 30 minutes. The

supply voltage was then adjusted on the EUT from 85% to 115% and the frequency record.

9.2.

Test Setup Layout

Temperature and Humidity

Chamber

Spectrum
Analyzer

AN

VaN:l:::

——

(@)
| J
Y
AN
¥ DC Power Suply
9.3. Measurement Equipment
Instrument/Ancillary |Manufacturer| Model No. Serial No. Calg)gglon Valid Date
Spectrum Analyzer R&S FSP40 100047 |2012/03/01| 2013/02/28
Temperature
Chamber TMJ-9712 | T MACHINE |T-12-040111 2012/01/06 | 2013/01/05
DC Power Supply GPD-3030 GM 7020936 N/A N/A
AC POWER
CONVERTER AFC-11005 APC F103120008 N/A N/A
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Report No.: TEFE1206135-A

9.4. Test Result and Data

Test Date: Jun. 19, 2012
Atmospheric pressure: 1020 hPa

Temperature: 25
Humidity: 65%

Operating frequency: 5230 MHz
Power 2 minute 5 minute 10 minute
Temp
supply
(°C) W) (MHz) (%) (MHz) (%) (MHz) (%)
102 5229.9824 -0.000337 | 5229.9808 | -0.000367 | 5229.9802 | -0.000379
50 120 5229.9888 -0.000214 | 5229.9850 | -0.000287 | 5229.9826 | -0.000333
138 5229.9892 -0.000207 | 5229.9902 | -0.000187 | 5229.9882 | -0.000226
102 5229.9886 -0.000218 | 5229.9878 | -0.000233 | 5229.9884 | -0.000222
40 120 5229.9882 -0.000226 | 5229.9886 | -0.000218 | 5229.9884 | -0.000222
138 5229.9898 -0.000195 | 5229.9884 | -0.000222 | 5229.9888 | -0.000214
102 5229.9484 -0.000987 | 5229.9482 | -0.000990 | 5229.9484 | -0.000987
30 120 5229.9490 -0.000975 | 5229.9495 | -0.000966 | 5229.9484 | -0.000987
138 5229.9484 -0.000987 | 5229.9488 | -0.000979 | 5229.9494 | -0.000967
102 5229.9384 -0.001178 | 5229.9392 | -0.001163 | 5229.9388 | -0.001170
20 120 5229.9392 -0.001163 | 5229.9386 | -0.001174 | 5229.9394 | -0.001159
138 5229.9388 -0.001170 | 5229.9388 | -0.001170 | 5229.9396 | -0.001155
102 5229.9502 -0.000952 | 5229.9492 | -0.000971 | 5229.9502 | -0.000952
10 120 5229.9500 -0.000956 | 5229.9496 | -0.000964 | 5229.9490 | -0.000975
138 5229.9498 -0.000960 | 5229.9490 | -0.000975 | 5229.9494 | -0.000967
102 5229.9776 -0.000428 | 5229.9760 | -0.000459 | 5229.9734 | -0.000509
0 120 5229.9706 -0.000562 | 5229.9706 | -0.000562 | 5229.9690 | -0.000593
138 5229.9674 -0.000623 | 5229.9672 | -0.000627 | 5229.9664 | -0.000642
102 5229.9778 -0.000424 | 5229.9774 | -0.000432 | 5229.9776 | -0.000428
-10 120 5229.9780 -0.000421 | 5229.9780 | -0.000421 | 5229.9774 | -0.000432
138 5229.9790 -0.000402 | 5229.9792 | -0.000398 | 5229.9806 | -0.000371
102 5229.9828 -0.000329 | 5229.9820 | -0.000344 | 5229.9822 | -0.000340
-20 120 5229.9826 -0.000333 | 5229.9812 | -0.000359 | 5229.9808 | -0.000367
138 5229.9838 -0.000310 | 5229.9240 | -0.001453 | 5229.9838 | -0.000310
102 5229.9848 -0.000291 | 5229.9890 | -0.000210 | 5229.9852 | -0.000283
-30 120 5229.9844 -0.000298 | 5229.9844 | -0.000298 | 5229.9842 | -0.000302
138 5229.9826 -0.000333 | 5229.9842 | -0.000302 | 5229.9846 | -0.000294
Limit : +20ppm
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10. Band Edges Measurement

10.1. Test Procedure

The transmitter output was connected to the spectrum analyzer via a low lose cable.
2. Set RBW of spectrum analyzer to 1MHz and VBW to 3MHz with convenient frequency span
including 100 MHz bandwidth from band edge.

3. The band edges was measured and recorded.

10.2. Measurement Equipment

Instrument/Ancillary

Manufacturer

Model No.

Serial No.

Calibration Date

Valid Date

Spectrum Analyzer

R&S

FSP40

100219

2011/11/24

2012/11/23

10.3. Test Result and Data

Test Date: Jun. 19, 2012
Atmospheric pressure: 1020 hPa

Temperature: 25
Humidity: 65%

i maximum value in maximum value (dBm)
Modulation Channel | Frequency frequency (MHz)
Standard (MHz)
ANTR ANT L ANTR ANT L
802.11a
(54Mbps) 36 5180 5149.80 5150.00 -35.36 -37.07
802.11an HT20
(130Mbps) 36 5180 5149.20 5150.00 -33.43 -38.46
802.11an HT40
(270Mbps) 38 5190 5150.00 5149.20 -28.01 -35.49
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Modulation Standard: 802.11a (54Mbps), ANT R

Channel: 36
® *RBW 1 MHA=z Marker 1 [T1 |
*VEW 3 MH= -35.26 dBm
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Modulation Standard: 802.11an, HT20 (130Mbps), ANT R

Channel: 36
® *REW 1 MA=z Marker 1 [T}
*YEBEW 3 MH=z -33.43 dBm
Ref 20 dBm *ALL 30 dEBE SWT 20 mz 5.14%200000 GHz
20
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- JRT
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(=]
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Modulation Standard: 802.11an HT40 (270Mbps), ANT R

Channel: 38
® “RBW 1 MAz
*VBW 3 MH=z
Ref 20 4dBm TALL 30 dJdB SWT 20 mz
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Channel: 36
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Modulation Standard: 802.11an HT20 (130Mbps), ANT L

Channel: 36
® *REW 1 MHz Marker 1 [T1 ]
*VEW 3 MH=z -38.46 dBm
Ref 20 4dBm TALL 30 dE SWT 20 mz 5.150000000 GHz
20
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Modulation Standard: 802.11an, HT40 (270Mbps), ANT L

Channel: 38
® *REW 1 MHz Marker 1 [T1 ]
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10.4. Restrict Band Emission Measurement Data

Test Date: Jun. 19, 2012
Atmospheric pressure: 1020 hPa

Temperature: 25
Humidity: 65%

Modulation Standard: IEEE 802.11a (54Mbps)

Channel 36 Fundamental Frequency: 5180 MHz
Frequency| Ant-Pol R'ZIae;?r:g Corrected | Result Remark Limit (dBuV/m) Margin | Table |Ant High
(MHz) H/V (dBuV) Factor (dB) [(dBuV/m) Peak | Ave (dB) Deg. (m)
5118.50 H 41.78 7.25 49.03 | Peak 74 54 | -2497| 182 1.00
H Ave 74 54
5148.80 V 48.23 7.27 55.50 | Peak 74 54 |-18.50| 231 1.00
5149.75 \% 35.09 7.26 42.35 Ave 74 54 | -11.65| 231 1.00

Modulation Standard: IEEE 802.11an, HT20 (130Mbps)

Channel 36 Fundamental Frequency: 5180 MHz
Frequency| Ant-Pol R'\e/la?;?r:g Corrected | Result | . Limit (dBUV/M)| pargin | Table |Ant High
(MHz) H/V (dBuV) Factor (dB) [(dBuV/m) Peak | Ave (dB) Deg. (m)
5141.20 H 42.34 7.42 49.76 | Peak 74 54 | -24.24 | 237 1.00
H Ave 74 54
5147.50 V 48.03 7.29 55.32 | Peak 74 54 |-18.68 | 228 1.00
5149.75 V 34.62 7.26 41.88 Ave 74 54 | -12.12 | 228 1.00

Modulation Standard: IEEE 802.11an, HT40 (270Mbps)

Channel 38 Fundamental Frequency: 5190 MHz
Frequency| Ant-Pol Rzlae;?r:g Corrected | Result Remark Limit (dBuV/m) Margin | Table |Ant High
(MHz) H/V (dBuV) Factor (dB) [(dBuV/m) Peak | Ave (dB) Deg. (m)
5147.20 H 42.37 7.48 49.85 | Peak | 74 54 | -24.15| 248 1.00
H Ave 74 54
5146.50 \Y 49.93 7.30 57.23 | Peak | 74 54 | -16.77 | 236 1.00
5149.75 \Y 36.32 7.26 43.58 Ave 74 54 | -10.42 | 236 1.00
Notes:
1. Result = Meter Reading + Factor
2. Factor = Antenna Factor + Cable Loss — Amplifier
3. The resolution bandwidth of test receiver/spectrum analyzer is 1MHz and video bandwidth
is 3 MHz (detector peak mode) for Peak detection at frequency above 1GHz.
4. The resolution bandwidth of test receiver/spectrum analyzer is 1MHz and video bandwidth
is 3 MHz (detector sample mode) for Average detection at frequency above 1GHz.
O
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11. Restricted Bands of Operation

Only spurious emissions are permitted in any of the frequency bands listed below:

6.21500 - 6.21800
6.26775 — 6.26825
6.31175 - 6.31225
8.29100 — 8.29400
8.36200 — 8.36600
8.37625 — 8.38675
8.41425 - 8.41475
12.29000 — 12.29300
12.51975 - 12.52025
12.57675 - 12.57725
13.36000 — 13.41000

74.80000 — 75.20000
108.00000 — 121.94000
123.00000 — 138.00000
149.90000 — 150.05000
156.52475 — 156.52525
156.70000 — 156.90000
162.01250 — 167.17000
167.72000 — 173.20000
240.00000 — 285.00000
322.00000 — 335.40000

MHz MHz MHz GHz
0.09000 - 0.11000 16.42000 — 16.42300 399.9-410.0 4.500 - 5.150
0.49500 — 0.505** 16.69475 — 16.69525 608.0 - 614.0 5.350 — 5.460
2.17350 — 2.19050 16.80425 — 16.80475 960.0 — 1240.0 7.250 — 7.750
4.12500 — 4.12800 25.50000 - 25.67000 1300.0 — 1427.0 8.025 — 8.500
4.17725 - 4.17775 37.50000 — 38.25000 1435.0 — 1626.5 9.000 —9.200
4.20725 - 4.20775 73.00000 — 74.60000 1645.5 - 1646.5 9.300 — 9.500

1660.0 - 1710.0
1718.8 - 1722.2
2200.0 — 2300.0
2310.0 — 2390.0
2483.5 - 2500.0
2655.0 — 2900.0
3260.0 — 3267.0
3332.0 — 3339.0
3345.8 — 3358.0
3600.0 — 4400.0

10.600 — 12.700
13.250 — 13.400
14.470 — 14.500
15.350 — 16.200
17.700 — 21.400
22.010-23.120
23.600 — 24.000
31.200 — 31.800
36.430 — 36.500
Above 38.6

**: Until February 1, 1999, this restricted band shall be 0.490-0.510 MHz

11.1. Labeling Requirement
The device shall bear the following statement in a conspicuous location on the device:

This device complies with part 15 of the FCC Rules. Operation is subject to the following two

conditions: (1) This device may not cause harmful interference, and (2) this device must accept

any interference received, including interference that may cause undesired operation.
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